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FCC ID: XJGDS0015

Test Report Verification
DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD

Applicant:
ASE . Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
ress. 516229, China
Manufacturer: DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Address: Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
516229, China
. DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Factory: N : :
Address: Desay 3rd Industry Zone, Chenjiang Town, Huizhou City, Guangdong,
) 516229, China
E.U.T: BLU-RAY DISC PLAYER

DS-B202-R
Additional Mode: HBD316; DS-XXXXX

(where X could be any alphanumeric or blank)
Note: The products are difference in model number only.

Model Number:

Power Supply: AC 120V/60Hz

Test Voltage: AC 120V/60Hz

Trade Name: DESAY; HITACHI Serial No.: -

Date of Receipt: Apr.20.2012 Date of Test: May.18,2012~June.30,2012

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Specification:

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date:June.30.2012
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: XJGDS0015

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name . BLU-RAY DISC PLAYER

Model Number : DS-B202-R

FCCID : XJGDS0015

Operation frequency  : |IEEE 802.11b: 2412MHz—2462MHz

IEEE 802.119: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

Number of channel : |IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

Antenna . Integrated PCB antenna, 2dBi Gain(maximum)

Modulation . |IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)
Power Supply : AC 120V/60Hz
Applicant : DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD

Desay 3rd Industry Zone, Chenjiang Town, Huizhou City,
Guangdong, 516229, China

Manufacturer : DESAY A&V SCIENCE AND TECHNOLOGY CO.,LTD
Desay 3rd Industry Zone, Chenjiang Town, Huizhou City,
Guangdong, 516229, China

Sample Type . Prototype production

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 5 of 178



FCC ID: XJGDS0015

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
Power Line Conducted Emissi FCC Part 15: 15,207 PASS
Heted Emission ANSI C63.4:2003
FCC Part 15: 15.207
: - PA
Radiated Emission ANSI C63.4:2003 SS
Band Edae C i FCC Part 15: 15.247 PASS
an e Complian
ge Lompliance ANSI C63.4:2003
. . FCC Part 15: 15.247
Conducted spurious emissions PASS
ANSI C63.4:2003
. FCC Part 15: 15.247
6dB Bandwidth PASS
ANSI C63.4:2003
Peak OUtDLL P FCC Part 15: 15.247 PASS
cai DUIpUL FoweT ANSI C63.4:2003
_ FCC Part 15: 15.247
Power Spectral Density PASS
ANSI C63.4:2003
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1206019

Page 6 of 178



FCC ID: XJGDS0015

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 7 of 178



FCC ID: XJGDS0015

2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT
was be set into BT test mode by Bluesuite software before test.

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and
select test channel, wireless mode and data rate.

EUT

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
54 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum output power in

those data rate, so those data rate were used for all test.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz  |[ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 Aug.25,11 |1 Year
2.6.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,18,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,18,12 |1 Year
Bilog Antenna Teseq CBL6111D [25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.3. For radiated emission test(above 1000MHz)

Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.02,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.02,12|1 Year
\ector Signal Generator R&S SMBV100A |1407.6004K02 [May.02,12|1 Year
Double Ridged Horn Antenna [R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna |R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |VULB 9163 [9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.02,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.02,12|1 Year
High Pass filter Micro HPM50111  |324455 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.02,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.02,12|1 Year
RF Cable Hubersuhner [RG 214/U 513423 May.02,12|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.02,12|1 Year
Power Meter R&S NRVS 101807 May.02,12|1 Year

EST,

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

3. POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

3.4.

Limit
Maximum RF Line \oltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

=~
LISN LISN B

P
<«

:50Q Terminator

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST,

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 10 of 178



FCC ID: XJGDS0015

3.5. Test data

EST Technology

SJan Tun Managemwent Zone, Houjie Town,

ongguah, Guangdong, China
Tel:+56-7659-553051888

Fax:+86-7659-8330581878

Data: 323 File: D:test data'2012'D'DESAY.EMI (326)

0 Lewvel (dBuv) Date: 2012-05-20 Time: 18:10:15
| FCC PART 15B QP
| FCC PART 15B AV

40
4
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. EST 844 Shielded Foom Data no. 323
Limic FCC PART 15E QF LINE Phase LINE
Env. / Ins. Temp:24.3'C Humi:S58% Press:101.50kPa
Engineer Tong
EUT BELU-FAY DISC PLAYER
Power AC 1Z20V/60H=
M/W D5-BZ0Z-R
Te=st Mode TX
LIZN Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
[MHz) [dB/m) (dE) [cdBuWV) {dBuwv/m) [(dBuv/m) (cdB)
1 0.18 9.81 9.851 3zZ.485 51.50 65.43 13.53 QF
Z 0O.14 9.61 9.81 15.45 34.90 55.43 Z0.53 byerage
3 o.z0 9.681 9.80 2Zg.24 45.65 53,76 15.11 QF
4 o.z0 9.81 9.80 10.:24 29.85 53.76 24.11 bperacge
5 0.33 9.61 9.83 14.45 33.92 Eo.40 25.458 QF
=] 0.33 9.81 9.83 2.45 21.92 49 .40 27.48 bperacge
7 10.40 9.66 9.89 10.61 30.16 &0.00 29.584 QF
=] 10.40 9.86 9.89 0.6l z0.168 50.00 Z9.54 byerace
=] 21.15 9.65 9.95 14.85 34.54 &0.00 25.48 QF
10 21.15 9.85 9.95 5.85 25.54 50.00 Z24.46 byeracge
11 27.432 9.70 10.04 14.68 34.42 e0.00 25.53 QF
1z 27.42 9.70 10.04 4,68 Z24.42 50.00 25.58 byvyerage

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 11 of 178



EST Technology

FCC ID: XJGDS0015

S3an Tun Managewment Zohe,Houjie Toun,

Dongoguant, Guangdong, China
Tel:+56-769-530515585

Fax:+86-769-03081873

Data: 325

0 Lewvel (dBuv)

File: D:test data'2012'D'DESAY.EMI (326)

Date: 2012-05-20 Time: 18:22:09

FCC PART 15B QP

FCC PART 15B AV

40‘
015 2 5 1 2 5
Frequency {MHz)
ZFite no. EST 544 Shielded Foom Data no. 325
Limit FCC FPART 15B oQF LINE Phase NEUTRLL
Env. / Ins. Tewp:24.3'C Hwoi:55% Press:101.50kFa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power AC 120V/E60HE
MW I3-BE=202-R
Test Mode T
LIZN Cahle Emission
Freg. Factor Loss PReading Lewvel Limits Margin R
[(MHz) (dB/m) [dE) [dBuv) (dBuv/m) (dBuv/m) [dE)
1 0.16 9.49 9.81 32.48 51.78 65.47 13.69
2 0.18 9,49 9.81 17.48 36.78 55.47 158.69
3 0.19 9,86 9.80 27.10 46,96 64.24 17.78
4 0.19 9,56 9,80 9.10 Z8.486 54.24 25.78
5 0.32 9.59 9.83 14.30 33.72 59,66 Z5.94
3 0.32 9,59 9.83 3.30 22.72 49, 66 26.94
7 10.23 9.70 9.89 11.43 31.02 60.00 Z8.98
g 10.23 9.70 9.89 0.43 Z0.0z2 50.00 29.98
=] z0.92 9,82 9.93 14.61 34,41 &60.00 25.59
10 z0.92 9.82 9.93 5.61 25.41 50.00 24,59
11 Z27.42 9,82 10.04 15.54 36.70 &60.00 23.30
1z Z7.42 9,82 10.04 7.54 Z7.70 E0.00 Z2 .30

10 20

emark

QF
Lverage
QF
Ayverage
QF
Lyerage
QF
Lyerage
oF
Lyerage
oF
Iverage

30

EST Technology Co., Ltd Report No. ESTE-R1206019
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FCC ID: XJGDS0015

4. RADIATED EMISSION TEST

4.1. Limit
4.1.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 13 of 178



FCC ID: XJGDS0015

4.2. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD) |

GROUND PLANE

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 14 of 178
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FCC ID: XJGDS0015

4.5. Test Data
30-1000 MHz

Jan Tun Managemwent Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+586-769-33051558
Fax:4+86-763-83081573

EST Technology

Data: 749 File: D:test data'2012'D'Desay.EMI {822)
0 Lewvel (dBuVin) Date: 20112-06-30 Time: 16:58:25
FCC PART 15B
-6dB
N 4|—‘
r
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. 3w Chamber Data no. 7439
Dis. / Ant. 3Im 27137 int. pol. VERTICAL
Limit FCC PARET 15 B
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Fower AC 120V/60HE
M/N D3-EB-202-R
Test Mode IEEE 802.11b CH1 2412TX
Ant. Cahle Emission
Fredq. Factor Loss PFeading Lewvel Limits Margin Reamark
[MH=z) (dB/m) =1=)1 [clBuVr) (dBuV/m) [dBuV/m) (dE) =1=)1
1 i0.00 18.51 1.91 5.97 26.39 40.00 15.61 )3
2 99,54 9.45 3.04 11.1¢6 23.685 43 .50 189.55 oF
3 143 .45 11.29 3.71 4.83 19.83 43 .50 23.687 QF
4 Zge.68 12.79 5.00 g.29 26.08 45.00 19.92 oF
= 475,23 17.33 6.61 6,02 29.96 45.00 16.04 QF
1 g01.33 19.63 7.36 5.05 3Z2.04 45.00 13.96 o

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zoke,Houjie Town,

Dongguah City, Guangdong, China
Tel:+86-769-83081388
Fax:+56-769-530831575

Data: 750 File: Ix'test datai2012'D'Desay.EMI {822)
0 Lewvel (dBuWimi) Date: 2012-06-30 Time: 17:00:36
FCCRART 15 B
-GilB
40———J
4l—‘ 7
&
030 224, 418. 612, 806. 1000
Frequency {MHz)
Site no. Jm Chamber Data no. @ 750
Dis. / Ant. 3m 27137 Ant. pol. : HORIZONTAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6"' ;Humi:56%; Press:101.52kFa
Engineesr Tony
EOT ELU-RAY DISC PLAYER
Power AC 120V/60Hz
M D3-B202-R
Test Mode IEEE 802.11b CH1 =2412TX
Ant. Cable Emission
Fredq. Factor Loss  EBReading Lewvel Limits Margin Reastark
{MHz) (dBE/m)  (dE] (dBuV)  (dBu¥/m) (dBu¥/m) (dB) [dE)
1 140,553 11.40 J3.66 3.60 15.66 43 .50 24.504 QF
2 2Ze6.68 12.79 5.00 15.564 33.358 46,00 1z.65 Qop
3 286.08 1=2.59 5.14 15.07 3z.80 46.00 13.:20 QF
4 Z94.51 1z2.97 5.21 13.97 32.15 46.00 13.85 oF
= 303.54 13.0%8 £E.27 1z2.39 30.74 46,00 15.:z28 QF
3 453.89 16.62 G.41 G.47 29.50 46,00 1a.50 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 16 of 178



FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houljie Town,
Dongouah City, Guangdong, China
Tel:+36-769-830831338
Fax:+56-769-833081375

Data: 751 File: Ixtest data'2012'D'Desay.EMI (822)
0 Lewvel (dBuUVm) Date: 20112-06-30 Time: 17:02:46
FCCPART 15 B
-6dB
40———J
9
q ;
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. Jm Chamber Datsa no. @ 751
Dis. / Ant. 3m 27137 Ant. pol. : HORIZOWNTAL
Limit FCCZ PART 15 B
Env. / Ins. Temp:25.6"' ;Humi:56% Pres=s:101.52kKPa
Engineer Tony
EOT BLU-RAY DISC PLAYER
Power AC 1Z20V/60H=z
M/N D3-BZ02-F
Test Mode IEEE 80Z.11b CHA 2437TX
Ant. Cable Emission
Fredq. Factor Loss PEReading Lewvel Limits Margin Feamark
[MH=z) [dB/m) [dBE) [dEBuv) (dBuW/m) [dBuV/m) (dE) [dE)
1 96.93 g.92 3.03 7.54 19,79 43 .50 23.71 QF
2 2ZA6.68 12.79 5.00 15.87 33.66 46.00 12.34 QF
3 Z95.78 12.98 5.21 16.23 34.42 45.00 11.55 QF
4 395,659 15.87 5.93 3.11 z9.91 46.00 16.09 QF
g 4z29.64 1g.06 6.25 7.81 30.12 46.00 15.88 QF
G 475.14 17.40 G.63 g.45 30.45 46.00 15.52 QF
EST Technology Co., Ltd Report No. ESTE-R1206019 Page 17 of 178



FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-765-330351555
Fax:+86-765-83081578

Data: 752

File: D-test data2012'D'Desay.EMI (822)

0 Level {(dBuWim)

Date: 2012-06-30 Time: 17:05:22

40

FCC PART 15B

-

N R e

930
3ite no.
Di=. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/

Test HMode

Freg

[MH=

1 30
2 99
3 264
4 405
5 473
& arar

224. 418. 612, 806. 1000
Frequency (MHz)
3w Chamber Data no. 752
3 27137 Ant. pol. VERTICAL

FCC PALRT 15 B
Temp:z25.6' ;Huni: 56%;Pres=:101.52kPa
Tony

ELU-RAY DIZC PLAYTER

AC 120V/60H=

L5-B20z2-R

IEEE S02.11k CHE 2437TX

Ant., Cable Emission

Factor Loss EReading Lewvel Limits Margin Fesastnark
[dE/m) [dE) [dBuV) (ABuV/ /) [(dBuW/m) [dE] =1=1
153.51 1.91 782 28.24 40,00 11.76 oF
9.45 3.04 13.25 25.77 43 .50 17.73 QF
1z.94 4,97 10.55 28.46 46.00 17.54 QF
16.15 .05 4,45 26.71 446,00 19.29 QF
17.40 G.63 4.87 28.90 446.00 17.10 QF
19.53 T.22 3.77 30.52 46.00 15.45 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 18 of 178



FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone,Houjie Town,

Dongouan City, Guangdohg, China
Tel:+56-769-53051355
Fax:+56-769-53051373

Data: 753 File: D:test data'2012'D'Desay.EMI (822)
80 Level {dBuv/im) Date: 2012-06-30 Time: 17:07:56
FCCPART 15 B
-6B
N ﬁ
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Iista no. FE=1c
Dis. / Ant. 3m 27137 Ant. pol. VERTICALL
Limit FCC PART 15 B
Env. / Ins. Tetop:25.6' ;Humi: 56%:Press:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYER
Power AC 120V/60H=
M/ D3-BZ0Z-R
Test Mode IEEE 802Z.11kb CH11 Z482TX
iAnt. Cable Emis=sion
Fredq. Factor Loss PFeading Lewvel Limits Margin Reamark
[MH=) [dB/m) [dE) [dBuv) (ABuW/m) (dBuvim) [dE) [dE)
1 I0.00 18.51 1.91 7.26 Z7.68 40.00 12 .32 QF
2 99,84 Q.45 3.04 15.83 28.32 43 .50 15.18 QF
3 143.49 11.29 3.71 10.92 Z5.92 43 .80 17.58 QP
4 Ze6.68 12.79 5.00 9,39 Z7.18 46,00 15.52 P
5 473.14 17.40 .63 Z2 Z9.25 46,00 16.75 QF
f T17.73 0 21.39 7.85 3.04 3Z.28 46,00 13.72 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 19 of 178



FCC ID: XJGDS0015

San Tun Managewent Zone, Houljie Town,
Dongouan City, Guangdong, China
Tel:+86-769-830515888
Fax:+86-769-53051575

EST Technology

Data: 754 File: D:test data'2012°'D'Desay.EMI {(822)
80 Level (dBuWim) Date: 2012-06-30 Time: 17:09:33
FCC PART 15 B
-6ilB
40———J
EJ#
030 224, 418. 612, 806. 1000
Frequency {(MHz)
Fite no. 3m Chawber Data no. 754
Dis. / Ant. 3 27137 Ant. pol. HORIZONTAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%;Pres=:101. 52kPa
Engineer Tony
EUT BELU-RAY DIZC PLAYER
Fower AC 120V/60Hz
M/N D3-BEZ0Z-R
Test Mode IEEE S02Z.11b CH11 Z462TXE
int. Cakhle Emi=sion
Fredq. Factor Loss PReading Level Limits Margin Reamark
[MHz) (dBE/ ) (dB) [cBuv) [dEuV,/m) (dBuWV/m) (dBE) (dB)
1 155.13 10.87 3.82 G.39 Z20.88 43 .50 2z .62 QF
Z ZBEE.68  12.79 5.00 14.54 32.63 46,00 13.37 QF
3 Z295.78 12.938 5.21 14.42 32.61 46,00 13.39 QF
4 405.39 16.15 6.05 4.76 ZE.99 46,00 15.01 QF
3 453.589 16.62 G.41 g.14 31.17 46.00 14.53 QF
=] 475.14 17.40 G.63 5.91 29.94 46.00 la.0a QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 20 of 178



FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-53053158588

Fax:+86-769-53081873

Data: 755 File: D:test data'2012'D'Desay.EMI {822)
0 Level (dBuvim) Date: 2012-06-30 Time: 17:12:52
FCCPART 15B
$dB_
N _l—‘
b ’
0 30 224, 418. 612. BOG. 1000
Frequency (MHz)
Site no. 3m Chatbher Data no. 755
Di=s. / Ant. 3m 27137 Ant. pol. HORIZOMTALL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6"' ;Huni:56%;Press: 101. 52kPa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Fowyer AC 120V/e0Hz
M/ D3-EZ0Z-F
Test Mode IEEE S02.11g CH1 2Z412TX
Ant. Cable Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
[MH=z) (B /) (dE) [dBEuV) [ABuV m) [dBuV/m) (dE) (dE)
1 Z266.658 1z2.79 5.00 15.30 33.0%9 46,00 1z2.91 2F
2 281.23  1zZ.41 5.09 13.18 30.68 44,00 15.32 QF
3 295.78 1Z.98 5.21 12.27 30.46 44.00 15.54 QP
4 303.54 135.08 5.27 9.88 ZE8.23 46.00 17.77 QF
5 405.39 16.18 .05 3.85 Z6.08 46.00 19.92 Qp
] 475,23 17.33 6.61 4,54 Z5.48 46.00 17.52 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 21 of 178



FCC ID: XJGDS0015

EST Technology

Z3an Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-33051555
Fax:+86-769-83081878

Data: 756

File: D:test data2012'D'Desay.EMI (822}

Date: 2012-06-30 Time: 17:15:35

0 Level {dBuVim)

40

FCC PART 158

-

s S

50
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
FPower
M/H
Test HMode

Freqg

[MH=z
1 30
2 Q9
3 265G
4 475
= 577
1 715

224, 418. 612, 806.
Frequency {(MHz)
3m Chamber Data no. 756
3m 27137 Ant. pol. YERTICAL

FCC PART 15 B
Tenp:25.6"' ;Humi: 56%;Press:101.52kPa
Tony

BELU-RAY DISC FLAYER

AC 120V/60H=Z

DE-BZ0Z-R

IEEE S02.11g CH1 2Z412TX

1000

int. Cable Emizsion

Factor Loss PReading Lewvel Limits Margin Reamark
{dB/m) [dB) [dBuv) (dBuv/m) (dBuW/m) [dE) [dB)
18.51 1.91 8.23 Z8.65 40. 00 11.35 QF
Q.45 3.04 i0.87 23.306 43 .50 20.14 Qap
1z.79 &.00 i0.50 28.29 45,00 17.71 QP
17.40 6. 63 6.86 30.89 46.00 15.11 2
19,535 TLEE 23 30.98 45,00 15.0z2 Qap
21.30 7.86 1.77 30.93 45.00 15.07 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 22 of 178




FCC ID: XJGDS0015

San Tun Management Zohne,Houjie Towh,
Dongguan City, Guangdong, China
Tel:+56-769-330315355
Fax:4+86-769-33081878

EST Technology

Data: 757 File: D:test data'2012'D'Desay.EMI {822)
0 Level {dBul/imj} Date: 20112-06-30 Time: 17:18:64
FCCPART 15 B
-Gl
40'———J
-
030 224, 418. 612, 206. 1000
Frequency {MHz)
3ite no. 3 Chawber Data no. 757
Dis. / Ant. 3m 27157 int. pol. VERTICALL
Limit FCC PALET 15 B
Env. / Ins. Temwmp:25.6"' rHumi: 56%:Press: 101, 52kPa
Engineer Tony
EUT BLU-BLY DISC PLAYER
Fower AC 120V/60HEz
M/N DE-BZ202-R
Test Mode IEEE S02.11g CHe Z2457TX
Ant. Cable Emission
Freqg. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) [dE /1) [dB) [dBuWV) (dBuVY/m) [dBuV/m) [dE) [dE)
1 30.00 18.51 1.91 3.09 28.51 40.00 11.49 QP
Z 99,54 9.45 .04 15.01 Z5.50 43 .50 15 .00 QF
3 155.13 10.67 3.82 Q.58 24 .07 43.50 13.43 QF
4 2E6.98 12.63 4.91 11.83 29.37 46.00 16.65 QP
5 293.584 12.9:2 5.21 11.65 Z9.76 46.00 16.24 2F
3 473.14 17.40 6.63 G.66 30.a89 46.00 15.31 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 23 of 178



FCC ID: XJGDS0015

EST Technology

San Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-7659-53051555
Fax:+36-769-53051875

Data: 758 File: D:'test data'2012'D'Desay.EMI {822)
0 Level {dBulv/im) Date: 2012-06-30 Time: 17:20:59
FCCPART 15 B
-§dB-
N 4l—‘
0 30 224, 418. 612, B806. 1000
Frequency {MHz)
SJite no. 3m Chamber Iata no. : 758
Dis. / Ant. 3 27137 Ant., pol. : HORIZONTAL
Limit FCC PART 15 B
Env. / Ins. Temp:Z5.6"' ;Humi:56% :Press:101.52ZkFPa
Engineer Tony
EUT BELU-RAY DIZC FLAYER
Power AC 1Z20V/60H=
MW D3-B202Z-R
Test Mode IEEE 50Z.11g CHE Z437TX
Ant . Cable Emission
Fredq. Factor Loss EReading Lewvel Limits Margin BReamark
[MH=z) (dE/m) (dB) [cdBuW) (dBuV/m) (dBuV/m) [dB) [dB)
i 99.54 9.45 3.04 5.07 18.56 43.50 Z24.94 QF
2 264.74 12.94 4,97 13.79 31.70 44,00 14.30 QF
3 Z856.058 12.59 5.14 14.39 3Z.12 46.00 13.85 QF
4 295.78 12.95 5.21 13.69 31.88 44,00 14.12 QF
5 303.54 13.08 5.27 11.45 29.80 44,00 16.20 QF
5] 385.69 15.87 5.93 7.79 Z9.59 46.00 16.41 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 24 of 178



FCC ID: XJGDS0015

3an Tun Managewent Zone, Houjie Town,
ey e Dongoguah City, Guangdong, China
EST 1 ﬁChll(Jl(Jtﬁ' Tel:+36-769-83081855
Fax:+86-769-83051878

Data: 759 File: D;test data2012'DVDesay. EMI {822)
0 Lewvel (dBuWim) Date: 2012-06-30 Time: 17:23:23
FCCPART 15 B
-GidB
N 4|—‘
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. i 3m Chatber Data no. @ 759
Dis. / Ant. : 3m 27137 Ant. pol. @ HORIZOMNTALL
Limit : FCC PART 15 B
Env. / In=s. : Temp:25.6' ;Humi:56%;Press:101. 52kFa
Engineer : Tony
EUT : BLU-RLY DISC PLAYER
Power : AC 120V/60Hz
M/N : D5-BZOZ-R
Te=t Mode : IEEE 30Z2.11g CH11 2462TX
int. Cahle Emission
Fredq. Factor Loss Reading Lewel Limits Margin Reamark
[MH=) [dB/m) [clE) [dBuv) {dBu¥/m) [(dBuV/m) (cdB) [dB)
1 266.683 12.79 5.00 1z2.93 30.72 46.00 15.28 QF
2 Z81.23 12.41 5.09 10.40 27.90 46,00 1s8.10 QF
3 Z293.84 12.92 .21 Q.99 28.12 4e.00 17.88 QF
4 395.69 15.87 5.93 3.80 25.60 46.00 20.40 QF
= 405.33  16.158 6.05 3.83 26.06 46,00 19.94 QF
& 450.08  17.45 G. 60 Z.60 26.65 46.00 19.35 QF
EST Technology Co., Ltd Report No. ESTE-R1206019 Page 25 of 178



FCC ID: XJGD

S0015

EST Technology

San Tun Management Zone,Houjie Towh,
Dongguan City, Guangdong, China
Tel:+586-769-833051888
Fax:+56-769-530581878

Data: 760 File: D-'test data'2012'D'Desay.EMI (822)
0 Lewvel (dBulim) Date: 2012-06-30 Time: 17:26:24
FCCRART 158
$dB
40 —I
3 B
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
SJite no. 3m Chanber Data no. : 760
Di=s. / Ant. 3m 27157 Ant. pol. : VERTICAL

Limit
Env. / Ins.

Engineer
EUT
Power
n/M
Test Mode
Fregqg
[MH=
1 30
2 99
3 153
4 4=1.]
5 2935
5] 475

FCC FART 15 B

Tewp:25. 6" ;Humi: 56%; Press: 101.52kPa
Tony

BLU-EAY DIZC PLAYER

AC 120V/60H=z

D3-B202-R

IEEE S02.11g CH11 2462TX

Ant. Cable Emission
Factcor Loss  FEeading Lewel Limits Margin Reawark
(AE/m) [dE) [dBuW) (dBuV/m) [dBuW/m) [dB) [dE)
183.51 1.91 &.40 26.82 40,00 13.18 QF
Q.45 3.04 15.04 27.53 43,50 15.97 QF
10.75 3.81 10.00 24,56 43,50 15.94 QF
12.59 E.14 11.29 29,02 46,00 16.98 QF
12.92 5.21 9.71 27.84 46,00 15.16 QF
17.33 G.61 3.89 27.83 446,00 15.17 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 26 of 178



FCC ID: XJGDS0015

EST Technology

San Tun Managetment Zone, Houjie Town,

Dongoguan City, Guangdong, China
Tel:+56-769-33081888
Fax:+586-769-33081878

Data: 761 File: D-test data'2012D'Desay.EMI (822)
0 Lewvel {dBul/im) Date: 20112-06-30 Time: 17:28:05
FCC RART 15 B
-$dB-
wf
0 30 224, 118. G612, 806, 1000
Frequency (MHz)
3ite no. 3w Chanber Data no. 76l
Dis. / Aknt. 3m 27137 hnt. pol. YERTICAL
Limit FCC PART 15 B
Enwv. / In=s. Tewp:25.6" ; Huni: 56% : Pres=s:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYER
Power LC 120V/E0Hz
M/N DE-B202-R
Test Mode IEEE 502.11n HT=0 CH1 2412TX
int. Cabhle Emi==sion
Fredq. Factor Loss Feading Level Limits Margin Reatnark
[MH=) [dE/m) [dE) [dBuV) (ABuV/m) (dBuW/m) (B [dE)
1 I0.0o0 18.51 1.91 g.57 25.99 40.00 11.01 QF
2 Qo.54 Q.45 3.04 12 .44 24.93 43 .50 15.57 QF
3 140.58 11.40 3.66 10.37 25.43 43,50 15.07 QF
4 2e6.68 12.79 5.00 g.54 26.33 46.00 19.87 QF
g 407.33  16.22 &.03 7.19 Zo.49 46.00 16.51 QF
] 475.14  17.40 6.63 5.11 29,14 46,00 16.86 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 27 of 178



FCC ID: XJGDS0015

EST Technology

SJan Tun Managetent Zone, Houjie Town,

Fax:+56-769-83051878

Dongoguan City, Guangdong, China
Tel:4+86-769-830815E55

Dvata: 762 File: D:test data'2012'\D'Desay.EMI (822)
0 Level (dBuVim) Date: 2012-06-30 Time: 17:31:59
FCCRART 15 B
-5ilB
40:::j________J
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3 Chagber Data no. ve2
Dis. / Ant. 3m 27137 int. pol. HORIZCONTLL
Limit FCC FPART 15 E
Env. / Ins. Tewp:25.6"' ;Humi:56%;Press: 101.52kPa
Engineer Tony
EUT BLU-RALY DISC FLATER
Fower AC 120W/60HE
M/ DE-BZ0Z-R
Test Mode IEEE 202.11n HTZ0 CH1 2412TX
Ant. Cable Emi=sion
Fredq. Factor Loss Feading Lewvel Limits Margin Reamark
[MH=) [dE/m) (dE) [dEuV) [dBuV/ /) [(dBuV/m) [dE) [dE)
1 99,54 9.45 .04 g.06 20.55 43.50 Z2.95 QoF
2 153.1% 10.75 3.81 7?.50 22.06 43.50 Z21.44 QoF
3 265.71 1z .8¢ 4,99 17.08 34.93 46,00 11.07 QoF
4 286.08 1z.59 S5.14 15.10 35.83 46,00 10.17 QoF
5 295.78 1Z.98 5.21 17.7:2 35.91 46.00 10.09 QF
| 478.14 17.40 G.63 10.81 34.54 46.00 11.18 QF

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 28 of 178



FCC ID: XJGDS0015

EST Technology

Zan Tun Management Zone,Houjie Town,

Fax:+86-769-83031873

Dongguan City, Guangdong, China
Tel:+36-769-53031588

Data: 763

File: D:test data'2012'\D'Desay.EMI (822)

0 Level (dBuW/im}

Date: 2012-06-30 Time: 18:00:03

FCCPART 158

20:3

e

30
S3ite no.
Dis. / Ant.
Limit
Env. / In=.
Engineer
EUT
Power
MM
Test HNode
Freg
(MH=z
1 158
2 265
3 Z95
4 303
= 407
& 475

224, 418. 612,
Frequency (MHz)
3m Chamber Data no.
3m 27137 LAnt. pol.

FCZ PARET 15 E
Tewp:25.6' ;Huni:56% ;Press:101.52kPa
Tony

ELU-RAY DIZC FPLAYER

AC 120V/60Hz

D5-BZ02-R

IEEE S0:Z.11n HTZO CH& Z2437TE

Ant. Cable Emis=sion

Factor Loss Reading Lewvel Limit=
(dEB/m) (dE) (dBuv) {dEuW/m) {dBuV/m)
10.48 3.87 4,55 18.90 43 .50
12.868 4,99 16.17 34.02 46,00
12.95 5.21 14.:22 Jjz.41 46.00
13.08 5.27 13.01 31.36 46,00
16.22 &.03 g.16 28.46 46,00
17.33 B.61 7,83 31.77 46.00

763

806.

HORIZONTAL

Margin Reamark

(dE]

24,
11.
.39
14.
17.
14.

13

a0
98

64
54
23

(dE]

QF
Qp
QF
QF
QFp
QP

1000

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+586-769-833051888
Fax:+586-769-830581878

Data: 764

0 Lewvel (dBuvim)

File: D:test data'2012'D'Desay.EMI {822)

Date: 2012-06-30 Time: 18:04:14

FCC PART 15B

8-

¥ [ A V=

30
S3ite no.
Dis. / Ant.
Limit
Emwv. / Ins.
Engineer
EUT
Fower
n/M
Test Mode
Freqg
[MH=
1 30
2 a9
3 145
4 266
g 473
& 577

224, 418. 612, 806,
Frequency (MHz)
Jm Chamber Data no. : 764
3m 27137 Ant. pol. : VERTICAL

FCC PART 15 B

Tewp:25.6' ;Huwni:56%Press:101.52kPa
Tony

BELU-EALY DISC PLAYER

LC 120V/E0Hz

D3-B202-R

IEEE S02.11n HT=0 CH6 2437TX

1000

Ant. Cable Emission
Factor Loss EBeading Level Limits Margin Reastnark
[dE/ 1) (dE) [dBEuWv) [ABuV ) [ dBuW/ ) (dE) (dE)
15.51 1.81 g.1a 258.58 40,00 11.4z2 QF
9.45 .04 13.13 25.82 43 .50 17.588 QF
11.22 3.73 7.93 ZZ2.88 43 .50 20.62 QF
1z.79 5.00 1z.07 29.86 45.00 16.14 QF
17.40 B.63 G.63 30.66 45.00 15.34 QF
19.55 T.22 5.69 32.44 46.00 13.56 QF
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-765-550581555
Fax:+56-765-53081575

Data: 765

File: x'test data2012'D'Desay.EMI {822}

Date: 2012-06-30 Time: 18:07:06

0 Lewvel (dBuV/mj)

FCC PART 158

23

030
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
ETT
Power
NN
Test Mode

Fredq

[MH=

1 30
2 EL=]
3 150
4 236
= EEZ2
& 720

224, 418. 612, 806.
Frequency (MHz)
3m Chamber Data no. @ 765
3m 27137 int. pol. : VERTICAL

FCZ PART 15 E

Temwp:25.6' ;Humi:56%Pres=s:101.52kFa
Tony

BLU-BAY DISC PLAYEER

AC 120V/60H=

DE-B2Z0Z-R

IEEE 3802.11n HT20 CH11 246:=TX

1000

Ant. Cable Emission
Factor Loss Reading Lewvel Limits Margin Reamark
{dB/m) [dBE) [dBuv) (ABuV/m) [dBuW/m) (dB) [dE)
18.51 1.91 2.74 30.16 40.00 9.54 Qp
9.45 3.04 15.96 28.45 43 .50 15.05 QF
10.86 3.78 13.57 28.21 43,50 15.29 QF
12.859 5.14 Q.63 Z7.36 46,00 15.64 op
19,53 7.07 1.46 Z28.06 46,00 17.94 Qp
21.58 7.82 1.75 31.12 45.00 14.55 Qp
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FCC ID: XJGDS0015

San Tun Managemwent Zohne,Houjie Town,
i era Dongguan City, Guangdong, China
EST 1 ii(?hll(]l(lgﬁ' Tel:+86-769-83031885
Fax:+56-769-530815873

Data: 766 File: D:'test data'2012'D'Desay.EMI (822)
0 Lewvel (dBuvim) Date: 2012-06-30 Time: 18:09:34
FCC PART 15 B
-GidB
N 4|—‘
0 30 224, 418. 612. BOG. 1000
Frequency (MHz)
Fite no. ! 3 Chatber Data no. @ 766
Di=. /[ Ant. o3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B
Env. / Ins. : Temp:25.6' ;Humi:56%:Press:101.52kPa
Engineer : Tony
EUT i+ BLU-EAY DISC FLAYER
Fower : AC 120V/60H=z
M/M 1 DE-Ez202-R
Test HMode : IEEE S02.11n HTZ20 CH11 2462TX
Ant. Cable Emis=ion
Fredq. Factor Loss PReading Lewvel Limits Margin Peamark
(MH=) (dB/m) (dE) [dBuv) (ABuv/m) (dBuV/m) (dE) (dE)
1 Z66.68 12.79 5.00 14.58 32.37 46,00 13.63 Qp
2 Z86.08 12.59 S5.14 14.05 31.581 46,00 14.15 2F
3 Z95.78 12.95 3.21 14.56 JFZ2.75 46,00 13.25 QF
4 303.54 13.08 5.27 1z.41 30.76 46,00 15.24 Qp
5 405.39 16.18 .05 0.74 ZZ.97 46.00 Z3.03 Qp
& 475.14  17.40 G.63 6.14 30.17 4600 15.535 Qp
EST Technology Co., Ltd Report No. ESTE-R1206019 Page 32 of 178



FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Town,

Fax:+86-769-83081878

Dongguan City, Guangdong, China
Tel:+56-769-533051555

Data: 767 File: D:test data'2012'D'Desay.EMI (822)
0 Level (dBuvim) Date: 2012-06-30 Time: 18:13:27
FCCRART 15B
-$dB-
N f
-
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. Jm Chawber Data no. Ta7
Di=. / Ant. 3m 27137 hnt. pol. HOETIZONTALL
Limit FCCZ PART 15 E
Env. / Ins. Tewp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BLU-BLY DISC PLAYER
Power AC 120V/60H=z
M/ DE-BZ0OZ-R
Test Mode IEEE 80Z.11n HT40 CH1 Z2422TX
Ant., Cable Emis=sion
Fredq. Factor Loss Reading Lewvel Limits Margin Reamark
[MH=z) {dE/m) [dB] [dBuW) [ABuV/m) (dEuV/m) [dB] [dE)
1 155.04 10.458 3.87 65.05 Z0.40 43 .50 23.10 QF
Z 281.23 1z.41 5.09 153.28 35.78 45.00 10.:22 QF
3 29E5.78 1z.98 £.21 17.37 35.56 45.00 10.44 Qp
4 346.22  14.35 5.65 11.19 31.19 45.00 14.51 QF
5 395.69 15.87 5.93 11.03 32.83 45.00 13.17 QF
|3 475.14 17.40 6,63 7.38 31.41 4&6.00 14.59 Qp
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FCC ID: XJGDS0015

San Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-765-83031588
Fax:4+86-7659-83031578

EST Technology

Data: 768
0 Lewvel {(dBuvim)

File: D:'test data'2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 18:16:00

FCC PART 15B

6B

iy Mmoot

0 30 224, 418. B612. 806. 1000
Fredquency (MHz)
Site no. 3t Chawber Data no. 7658
Di=s. / Ant. 3 27137 Ant., pol. VERTICALL
Limit FCC PART 15 B
Enw. / Ins. Tewp:25.6' Humi: 56%:Press:101.52kPa
Engineer Tony
EUT BELU-RALY LISC PLAYER
FPower AC 120WV/60Hz
M/W D3-B20Z2-E
Test Mode IEEE S02.11n HT40 CH1 2422TX
int. Cable Emis=sion
Fredg. Factor Loss  Beading Lewvel Limits Margin Reamark
[MHz) [dE/m) (dE) [dBuWV) [dBuW/m) (dBuv/m) [dE) (dE)
1 30.00 15.51 1.91 i0.05 30.47 40.00 9.53 QF
2 99.54 9.45 .04 14.593 27.42 4% .50 16.05 QF
3 264,74  12.94 4,97 11.50 29.581 46.00 16.19 QF
4 415.09 16.30 6.17 7.41 29.88 46,00 la.12 QF
5 480.08 17.45 6.60 7.89 31.94 44.00 14.06 QF
5] 552.83 15.53 7.07 4,75 31.38 46,00 14.6:2 QF
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Towun,
Dongoguan City, Guangdong, China
Tel:+86-769-83031388
Fax:+86-769-83031878

Data: 769 File: D:'test data'2012'D'Desay.EMI {822)
0 Lewel (dBuWimj) Date: 2012-06-30 Time: 18:18:34
FCCPART 15 B
-pedB-
B ﬁ
.
030 224, 418. 612, 206, 1000
Frequency (MHz)
3ite no. 3m Chaber Iata no. -l
Dis. / int. 3m 27137 pol. YERTICALL
Limit FCC PALRT 15 E
Env. / In=s. Tewp:25.6"' ;Huoi: 56% ;Press:101.52kPa
Engineer Tony
EUT BLU-RLY DISC FLAYER
Power LC 120V/60H=z
M/M DI3-BZ0Z2-F
Test Mode IEEE S02.11n HT40 CH4 =2437TH
Ant. Cabhle Emission
Freqg Factor Loss PReading Lewvel Limits Margin Feamark
[MH=) [AE/m) [dE) [dBuW) [ABuV/m) (dBuyY/m) =1z [dB)
1 30.00 15.51 1.91 g.85 Z9.27 40.00 10.73 2F
2 99,354 9.45 3.04 17.3¢6 29.85 43.50 13.85 QF
3 2B6.68 12.79 5.00 11.66 29.45 44.00 16.55 QF
4 335.69 15.87 5.93 i0.14 31.94 44.00 14.06 QF
5 451.05 17.49 6.6z Q.17 33.28 446.00 1z.72 Qap
& 722.58 Z1.¢67 7.580 3.34 3z2.81 445.00 13.1% QF

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Town,

Fax:+86-769-35081373

Dongguan City, Guangdong, China
Tel:+56-7692-53051888

Data: 770 File: D:test data'2012'D'Desay.EMI (822)
0 Lewvel (dBuvim) Date: 2012-06-30 Time: 18:20:22
FCCPART 15B
-§dB-
e
0 30 224, 418. 612. 806. 1000
Frecquency (MHz)
S3ite no. Jm Chamber Data no. : 770
Dis. / Ant. 3m 27137 Ant. pol. : HORIZOMTAL
Limit FCCZ PART 15 E
Env. / Ins. Tewp:25.6' ;Huwni:56%Press:101.52kPa
Engineer Tony
EUT BLU-EALY DIZC PLAVER
Fayer AC 1z0V/60Hz
MM D3-B202-R
Test Mode IEEE 80Z.11n HT40 CH4 2437TX
Ant. Cable Emission
Fredq. Factor Loss  EBeading Lewvel Limits Margin Resastnark
[MH=) [dE/ 1) (dE) [dBuW) [ABuV ) [ dBuW/ ) (dE) [dE)
1 264.74 12.94 4.97 13.42 31.33 46,00 14.687 QF
2 Z9g5.78 1z.98 £.z21 14,69 32.88 46,00 13.1:2 QF
3 303.54 13.08 .27 14,31 32.66 46,00 13.54 QF
4 344,258 14.:28 5.63 5.44 25.35 46,00 20.85 QF
g 405.359 16.18 .08 4,89 27.12 46,00 15.588 QF
& 430.08 17.45 6. a0 7.99 32.04 46,00 13.96 QF

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone, Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-83031388
Fax:+86-769-83031873

Data: 771 File: D:test datai2012'D'Desay.ENMI {822)
0 Lewel (dBulimj) Date: 2012-06-30 Time: 18:26:17
FCCPART 15 B
-pdB-
40 _,—‘—I
FV'%J-F
030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3tn Chamber Data no. 771
Dis. / Aint. 3m 27137 int. pol. HORIZONTAL
Limit FCC PART 15 E
Emwv. / Ins. Tewp:25.6' s Huoi: 56%;Press: 101.52kPa
Engineer Tony
EUT BLU-RLY DIZC PLAYER
Pouwer AC 120V/60H=z
M/N D3-B20--F
Test Mode IEEE 802.11n HT40 CH7T Z24E52TX
Ant. Cable Emis=sion
Fredq. Factor Loss Reading Lewvel Limits Margin EREesasmnark
[MH=) (dB/m) [dE) [dBuv) (ABuW/m) (dBuV/m) [dE) (dE)
1 153.18 10.75 3.81 4.35 153.91 43.50 z4.59 QF
2 281.23 12.41 5.09 12.88 30.38 46.00 15.6:2 QF
3 2a5.78 12.95 .21 14.71 3Z.90 44.00 13.10 QF
4 303.54 13.085 5.27 13.73 32.08 446.00 13.9=2 Qap
5 4z29.64 16.06 6.25 7.46 29.77 445.00 16.23 QF
& 430.08  17.45 6. 60 7.57 31.62 46.00 14.35 QF
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
ongguan City, Guangdong, China
Tel:+36-769-830531855
Fax:+36-769-5330531875

Data: 772

File: D:test data2012''Desay.EMI {822)

0 Lewvel {dBuVim})

Date: 2012-06-30 Time: 18:28:07

40

FCC PART 158

23

L

030
Fite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
MM
Test Mode
Fredqg
[MH=
1 30
2 99
3 266
4 405
g 430
& E77

224, 418. 612, 806. 1000
Frequency (MHz)
3m Chamber Data no. 7iE
3m 27137 int. pol. VERTICLL

FCC PART 15 B
Temwp:25.6' ;Huwi:56% Press:101.52kPa
Tony

BELU-RALY DIZC FLAYER

AC 120V/60H=

DE-B20OZ-R

IEEE S02.11n HT40 CH? Z452TH

Aint. Cable Emission

Factor Loss Reading Level Limits Margin Reamark
(dE/m) (dB) [dBuv) (dBuV/m) [dBuW/m) [dE) [dE)
13.51 1.91 o.92 30.34 40.00 9.66 QF
9.45 3.04 14,57 Z7.06 43.50 16.44 QF
12.79 5.00 6,72 24.51 46,00 21.49 QF
16.18 6.05 1.98 24,21 46,00 Z1.79 QF
17.45 &, 60 4.88 28.93 46,00 17.07 QF
19,53 7.22 Z.00 28.75 46,00 17.25 QF
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FCC ID: XJGDS0015

1000-18000 MHz

San Tun Managemwent Zone,Houjie Town,
[ Dongguan City, Guangdong, China
EST !:‘!C}lll(:ll(]g}' Tel:+86-769-83081858
Fax:+86-769-83081878

Data: 685 File: D:test data'2012'D'Desay.EMI (822)
120 Level {dBuv/imj) Date: 2012-06-30 Time: 12:12:15
1
FCC PART 15C PEAK
60

2 G| FCC PART 15C AV

waq A

VWQWAANXWH nﬂﬂthmﬂHw

1000 4400. T800. 11200. 14600. 18000
Frequency {MHz}
F3ite no. i 3w Chamber Datsa no. : 635
Lis. / Ant. HECh ] ANT 1-18G int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Tewp:25.60' ;Huni:56%:Press: 101.52kPa
Engineer : Tony
EUT : BLU-RAY DIZC PLAYER
Fower : AC 120V/60Hz
M/M : D3-BZOZ-R
Test Mode : IEEE 50Z.11b CH1 2412TX
int. Cabhle Amp Emiz=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin PRewmark
[MHz) {dB/m)  (dE) (dB)  (dBuV) {(dBuV/m) (dBuV/m) (dBE)
1 241z2.00 Z27.60 6.64 34,15 923.89 03.98 74,00 -19.95 Peak
2 4824.00 31.28 11.84 31.83 42.56 53.85 74.00 20,15 Peak
3 72Z36.00 36.53 11.55 3z.07 35.07 51.05 74.00 2Z2.89:2 Peak
4 Qgd43.00 37.96 11.67 31.91 33.ZZ2 E0.54 74,00 23.06 Peak
5 1Z20e0.00 38.64 11.35 35.58 34.00 45,41 74.00 25.59 Peak
& 14472.00 41.8¢ 10.93 33.02 33.98 £53.75 74,00 20.25 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Managewent Zone, Houjie Town,
e e Dongguan Citwy, Guangdong, China
EST 1 ﬁChllUl(Jtﬂ' Tel:+86-769-83081838
Fax:+56-769-330515875

Data: 686 File: D:test data2012' D'Desay.EMI {822)
170 Level (dBuV/m) Date; 20112-06-30 Time: 12:16:36
1
FCC PART 15C PEAK
60
- N G FCC PART 15C AV
%Wﬁﬂﬂﬂwﬁww a

1000 4400. 7800, 11200. 14600, 18000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. : 636
Dis. / Aint. i 3m AT 1-18G Ant. pol. 1 HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Temp:25.6' ;Humi:56% ;Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DISC FPLAYER
Power : AC 120V/60Hz
M/N i DE-BZ0Z-R
Test Mode : IEEE 302.11b CH1 2412TX
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) {dB/m) (dE) (dE) (dBuV) (dBuV/m) (dEuV/m) [dE)
1 Z41z.00 27.60 .64 34.15 91.51 91.60 74.00 -17.80 Feak
z 45z24.00 31.28 11.84 31.53 40.13 51.42 74.00 ZZ.58 Peak
3 TZ36.00 36.53 11.55 s52.07 34.71 50.72 74.00 Z3.28 Pesk
4 9645.00 37.98 11.67 31.91 34.39 52.11 74.00 z21.589 Feak
5 1zos0.00 38.64 11.35 35.58 34.33 45.74 74.00 25.26 Peak
6 14472.00 41.86 10.93 33.02 34.11 53.88 74.00 20.12 Peak

Pemarks: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.
2. The ewission lewels that are 20dE khelow the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-530815585
Fax:+86-769-530831875

Data: 689

File: D:test data2012''Desay.EMI {822)

Date: 2012-06-30 Time: 12:25:00

0 Level (dBuV//mi)

FCC PART 15C PEAK

60

g FCC PART 15C AV

e

o

L T R

01000 4400. T800. 11200. 14600, 18000
Frequency (MHz)
S3ite no. 3m Chamber Data no. 659
Dis. / Ant. 3m ANT 1-18G Ant. pol. VERTICLL
Liwmit FCZ PART 15C PELE
Enw. / Ins. Tewp:25.6' rHuwni:56%:Press: 101, 52kPa
Engineesr Tony
EUT ELU-RAY L[ISC PLALYER
Fower AC 120W/60Hz
M/W D5-BZ0OZ-E
Test Mode IEEE 80Z.11b CHA 2437TX
Ant. Cable Amp Emission
Fredg Factor Loss Factor Beading Level Limits Margin ERemark
[MHz) (dE /1) (dE) 1B (dBuv) (dBuV/rm) (dBuV/m) (B
1 z437.00 27.a0 .67 34.12 59.41 89.56 74.00 -15.56 Peak
2 4874.00 31.37 12.07 31.90 38.Z22 49,76 74,00 24.24 Peak
3 7311.00 36.55 11.57 31.99 35,37 51.50 74.00 2Z.50 Peak
4 9745.00 38.11 11.85 31.37 34.11 5z .00 74.00 22 .00 Peak
& 1z1g5.00 35.&87  11.22z  35.869 34,77 45.97 74.00 25.03 Peak
& 14g22.00 41.45 10.91 33.56 34.31 £E3.14 74.00 20.8¢6 Peak

Remarks: 1.

Emission Lewel=

Antenns Factor + Cable Loss - Lmp Factor + Reading.
The ewission lewvels that are Z0dE kbelow the official
limit are not reported.
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FCC ID: XJGDS0015

3an Tun Management Zone,Houjie Town,
R Dongguan City,Guangdong, China
EST 1 ﬁChll(Jl(Jg‘_E\' Tel:+86-769-833031888
Fax:+56-769-5305315375

Data: 690 File: D:test data'2012'D'Desay.EMI (822)
120 Level {dBuv/mi) Date: 2012-06-30 Time: 12:28:06
1
FCC PART 15C PEAK
60
- 4 7 FCCPART 15C AV
QMMJMMWS MW

01000 4400. T800. 11200. 14600. 18000
Frequency {(MHz)
Fite no. i 3m Chamber Data no. : 690
Dis. / Ant. : 3m LWNT 1-18G Ant. pol. : HORIZOWNTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Tewp:25.6' ;Hwni:S56%:Press:101.52kPa
Engineer : Tony
EUT : BLU-ELY DISC PLAYER
Power : AC 1z0VW/60H=z
M/N : DE-BZ0Z2-R
Test Mode : IEEE 80Z.11b CHe Z2437TX
int. Cahle Lmp Emiz=ion
Freq. Factor Loss Factor Beading Lewvel Limits Margin Remark
[MH=z) [dE/m)  (dE) (dE]  (dEuV) (dBu¥/m) (dBEuV/m) (dE)
1 2437.00 27.60 6.67 34.12 S90.69 on.54 74.00 -16.84 Feak
2 4574.00 31.37 12.07 31.90 36.43 47.97 74.00 Z6.03 Feak
3 7311.00 3I5.55 11.57 31.99 35.40 51.53 74.00 Z22.47 Feak
4 o745.00 35.11 11.85 31.87 35.14 £3.03 74,00 z0.97 Pesk
5 1z21g5.00 38.67 11.22 35.69 34.91 49.11 74,00 24,89 Pesk
6 146zZ2Z2.00 41.45 10.91 33.586 33.85 52.78 74.00 21.22 Feak

Femarks: 1. Emission Lewel= Antenns Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 20dE helow the official
limit are not reported.
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FCC ID: XJGDS0015

Jan Tun HManagement Zone,Houjie Town,
[ Dongguan City, Guangdong, China
EST !:‘fChllfCJl(Jt.ﬂ' Tel:+86-769-330518588
Fax:+56-709-53081573

Data: 691 File: D:test data2012'D'Desay.EMI {822)
120 Level {dBuvimj) Date: 2012-06-30 Time: 12:30:15
1
FCC PART 15C PEAK
60
- 4 FCC PART 15C AV

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 691
Di=. / Ant. T 3m AT 1-18G Ant. pol. : HORIZONTAL
Limit : FCCO PART 15C PEAE
Env. / Ins. : Temp:25.6' ;Huni:S6%;Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DI3C PLAYER
Power : AC 120W/60Hz
M/N : DS-B20Z-R
Test Mode : IEEE 50Z.11b CH11 Z46ZTXE
Ant. Cahle bmp Emizsion
Fred. Factor Loss Factor Beading Lewvel Limits Margin Remwark
[MH=z) {dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z2462.00 27.58 6.69 34.06 S0.80 91.01 74.00 -17.01 Pesak
Z 49z24.00 31.45 12.29% 31.95 37.39 49.15 74.00 24.52 Feak
3 73ige.00 3I6.57 11.59 31.97 35.58 31.77 74.00 Z2.23 Feak
4 9545.00 35.16 11.63 31.51 34.23 5z.z21 74.00 21.79 Peak
5 12310.00 3&.70 11.10 35.52 34.16 45.44 74.00 Z5.56 Peak
6 1477Z2.00 41.01 10.89 34.03 34.8Z2 5Z.69 74.00 21.31 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor 4+ Reading.

Z. The emission lewels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

SJan Tun Managewment Zone,Houjie Town,
e e Dongouan City, Guangdong, China
EST iiChll(Jl(JgT Tel:+86-769-33081858
Fax:+56-769-330581578

Data: 692 File: D:test data'2012'D'Desay.EMI (822)
_— Lewvel {dBuvim) Date: 2012-06-30 Time: 12:34:55
1
FCC PART 15C PEAK
60
4 4 FFCC PART 15C AV

1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. : 692
Di=s. [ Ant. r 3m AT 1-18G Ant. pol. : VERTICAL
Limit 1 FCC PART 15C PEAEK
Env. / In=. : Tewp:25.6' ;Humi:56% Press: 101, 52kPa
Engineer : Tony
EUT : BELU-RAY DISC PLAYER
Power : AC 120V/60Hz
M/M : DE-B2Z0Z-E
Test Mode : IEEE §0zZ.11kb CH11 Z2462TX
int. Cable hmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=z) [dE/m) (dE) (dE) (dBuV) (dBuW ) (dBuV/m) (dBE)
1 Z24e2.00 27.58 6.65 34.08 B51.87 9z.08 74.00 -15.08 Peak
2 49z24.00 31.45 12.29 31.95 39.02 50.81 74.00 23.19 Peak
3 7ig6.00 36.57 11.59 31.97 35.90 5zZ.09 74.00 21.91 Peak
4 9§45.00 38.1e 11.63 31.81 34.08 5z.0a 74.00 21.94 Peak
5 12310.00 0 38.70 11.10 35.52 35.51 49,79 74.00 z24.21 Peak
& 1477Z.00 41.01 10.89 34.03 35.687 53.54 74.00 Z0.46 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor 4+ Reading.
Z. The emission lewels that are Z0dBE below the official
limit are not reported,.
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FCC ID: XJGDS0015

EST Technology

Zan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-759-83051555
Fax:4+56-769-830581575

Data: 695

File: D:test data2012'D'Desay.EMI {822}

Date: 2012-06-30 Time: 12:41:22

0 Level {(dBuvim)

FCC PART 15C PEAK

60

f FCC PART 15C AV

i

mxﬁzhf“%f wdmafmﬁﬂﬁih&d,JMHhﬂvhvmeﬁM\frm“«
01000 4400. T800. 11200, 14600, 18000
Frequency {MHz)
3ite no. 3m Charber Diata no. £95
Dis. / Ant. 3m AMNT 1-18C hnt. pol. YERTICAL
Liwmit FCC PART 15C PEAE
Enw. / Ins. Tewp:25.6' ;Huoi: 56%:Press: 101. 52kPa
Engineesr Tony
EUT BELU-RAY DISC PLAYER
Fower AC 120V/60H=z
M/N DE-BZ0Z-R
Test Mode TEEE B0Z2.11g CH1 Z412TX
Ant. Cahle Amp Emiz=zion
Fredg Factor Loss Factor Reading Lewel Liwits Margin Remark
[MH=) [dE/m) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dB)
1 241z2.00 27.60 .64 34.15 90.68 o, 77 74.00 -16.77 Peak
2 4524.00 31.283 11.84 31.83 39.17 E0.46 74.00 23.54 Peak
3 7236.00 36.53 11.55 32.07 35.26 51.27 74.00 22.73 Peak
4 Q2545.00 37.986 11l.87 31.91 33.34 £1.06 74.00 Z2.94 Peak
& 1zoe0.00 35.64 11.35 35.58 34,12 4553 74.00 25.47 Peak
& 14472.00 41.8¢ 10.93 33.02 33.56 E3.33 74.00 20,87 Peak

Antenns Factor + Cable Loss - Amp Factor + Reading.

FRemarks: 1. Ewission Lewvel=

Z. The ewission levels that are 2Z0dE khelow the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e e Dongouan City, Guangdong, China
EST 1 iiChll(Jl(JtE}' Tel:+36-769-53081858
Fax:+55-769-530581578

Data: 696 File: D:'test data'2012'\DDesay.EMI (822)
— Level {dBuWim} Date: 20112-06-30 Time: 12:43:51
1
FCC PART 15C PEAK
60
2 4 g FCCPART 15C AV

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. : 3m Chatber Data ho. @ 696
Di=s. / Aknt. : Sm AT 1-18G Aint. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / In=. : Tewmp:25.6' rHumi: 56%Press: 101.52kPa
Engineer : Tony
EUT : BELU-RAY DISC PLAYER
Power AT 120V/60Hz
M/ : DE-BZOZ-R
Test Mode : IEEE S02.11g CH1 2412TX
Lnt. Cable hmwp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewmark
[MH=z) (dE/m) (dE) (dE) (dEuV) (dBuW ) (dBuW/m) (dB)
1 2412 .00 27.60 6.64 34,15 858.99 89.08 74.00 -15.08 Peak
Z 45z24.00 31.258 11.84 31.83 35.41 50.70 74.00 Z23.30 Peak
3 T236.00 36.53 11.55 32.07 35.80 51.51 74,00 22.19 Peak
4 S9e45.00 37.96 1l.87 31.91 35.14 5z .86 74,00 21.14 Peak
5 1z20e0.00 35.64 11.35 35.58 35.74 E0.15 74.00 23.85 Peak
6 14472.00 41.86 10.93 33.02 33.13 5zZ.90 74,00 21.10 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lwp Factor + Reading.
2. The emission lewvels that are Z20dE bhelow the official
limit asre not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongouah City, Guangdong, Chins
Tel:+536-769-53031858
Fax:+36-769-53031878

Data: 699
Level (dBuvin)

120

File: D:'test data2012'0'Desay.EMI (822)

Date: 2012-06-30 Time: 12:51:09

FCC PART 15C PEAK

60

7 FCC PART 15C AV

MEMW

l:l1l]l](l 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3 Chanber Data no. 659
Dis. / A4nt. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FZC PART 15C PELE
Enwv. / Ins. Tewmp:25.6"' ;Humi: 56%Press:101.52kPa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Power LC 1Z0V/60HEZ
M/N DS-BZ0OZ-R
Test Mode IEEE S02.11g CHe Z437TE
int. Cable np Emis=zion
Freqg Factor Loss Factor Beading Lewvel Limits Margin Remark
[MH=z) [dE/m) (dE) (dE) (dBuV)  (dBuW/m) (dBuW/m) (dE)
1 Z437.00 Z7.60 6.67 34.12 8&5.77 85.92 74.00 0 -14.892 Peak
Z 4574.00 31.37 1z.07 31.90 36.05 47 .59 74.00 Z6.491 Peak
3 73ii1.00 36.55 11.57 31.99 34.41 50.54 74.00 Z23.46 Peak
4 97453.00 38.11 11.65 31.87 33.08 50.87 74.00 23.03 Peak
5 1z2135.00 35.67 11.22 35.89 33.850 45. 10 74.00 Z25.580 Peak
6 14822.00 41.45 10.91 35.56 33.89 52.72 74.00 21.25 Peak
Demarks: 1. Ewission Lewel= Antenns Factor + Cable Loss — Awp Factor + Reading.

The emission lewvels that are 20dB below the official
limit asre not reported.
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FCC ID: XJGDS0015

San Tun Management Zone, Houjie Town,
e e Dongguan City, Guangdong, China
EST 1 ii(?hll(ll(]}_ﬁ' Tel:+36-769-83081885
Fax:+56-769-83081875

Data: 700 File: D:'test data'2012''Desay.EMI (822)
120 Lewvel {dBuVim) Date: 20112-06-30 Time: 12:54:19
1
FCC PART 15C PEAK
60

g FCC PART 15C AV

M’JJ T S M S IE e RN

l:'10!.'!!.'! 4400. T800. 11200. 14600. 18000
Frequency {(MHz)
S3ite no. ! 3 Chanber Data no. @ 700
Di=s. / Aint. T 3m AT 1-18G Ant. pol. : HORIZOMWTAL
Limit : FCCZ PART 15C FEAK
Env. / Ins. : Tewp:=25.6' Huwi:56%Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DI3C FLAYER
Power r AC 1Z0V/G0HE=
M/N 1 DE-B20Z-R
Test Mode : IEEE 802Z.11g CHE Z2437TX
Ant. Calble hmp Emission
Fred. Factor Loss  Factor Beading Level Limits Margin Rewark
(MH=z) {dE/m) [dE) (dE) {dEuv) (dEuV/m) (dBEuWV/m) [dE)
1 Z2437.00 Z27.60 6.67 34.1Z 859.54 89.69 74.00 -15.69 Peak
2 4874.00 31.37 12.07 31.90 37.70 49.24 74.00 24.76 Peak
3 731i.00 3F6.55 11.57 31.99 34.83 50.96 74.00 23.04 Feak
4 9745.00 35.11 11.65 31.87 33.17 51.06 74.00 ZZ.94 Feak
5 1zZ2155.00 38.67 11.22 35.89 33.73 47 .93 74.00 26.07 Peak
& 14622.00 41.48 10.91 33.56 33.75 52.58 74.00 z1.4z2 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss - Amp Factor + Reading.

Z. The emission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e e Dongoguan City, Guangdong, China
EST 1 ﬁChll(Jl(Jg}' Tel:+36-769-53081855
Fax:+586-769-83081878

Data: 701 File: D:test data'2012 D'Desay.EMI (822)
120 Lewvel {dBulv/im) Date: 2012-06-30 Time: 12:58:22
1
FCC PART 15C PEAK
G0
. FCC PART 15C AV
%u_ﬁrﬁwwAp;““*”“““*;m&Fﬂ%“ﬂaﬁiﬁﬁfhﬂhfwka\nJmu*fﬂwvﬂ

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. i 3w Chawber Data no. @ 701
Dis. / Aknt. ro3m ANT 1-18G hnt. pol. : HORIZOMTAL
Limit : FCC PART 15C PELE
Enwv. / Ins. : Tewp:25.6' ;Huwi:56%;;Press:101.52kFa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power : AC 1z20V/60Hz
M/N : DE-BZO0Z-R
Test Mode : IEEE 802.11g CH11 2462TX
int. Cabhle lwp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remwark
(MHzZ) (dB/m)  (dBE) (dB]  (dBuV) (dBuV/m) (dBuV/m)  (dB}
1 Z24g2 .00 27.58 .63 34.06 90.28 20,49 74,00 -14.49 Peak
2 4924.00 31.45 12.289 31.95 36.74 45,53 74.00 25.47 FPeak
3 7386.00 3e6.57 11.52 31.97 34.E59 EO0.78 74,00 23.22 Peak
4 9845.00 38.16 11.63 31.81 33.41 51.39 74.00 22.61 FPeak
5 1z310.00 38.70 11.10 35.5=2  33.37 47.65 74,00 26.35 Peak
& 149E52.00 40.3¢ 10.87 34.692 34.05 EO.E9 74,00 23.41 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e e Dongguan City, Guangdong, China
EST 1 echlmlmg}' Tel:+86-769-53081585
Fax:4+86-7659-83031878

Data: 702 File: D:test data'2012'D'Desay.EMI (822)
0 Level (dBuvim) Date: 20112-06-30 Time: 13:00:11
1
FCC PART 15C PEAK
60
.\ FCC PART 15C AV

1000 4400. T7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chatber Data no. : 702
Dis. / Aint. I Sm AT 1-15G Ant., pol. @ VERTICAL
Limit : FCC FPART 15C FELK
Env. / Ins. : Temp:25.6' rHuni:S56%Pres=: 101.52kPa
Engineer : Tony
EUT : ELU-RAY DIZC PLAYER
Power : AC 1Z0V/60H=z
M/M : DE-B20Z-R
Test Mode : IEEE S02.1lg CH11l 2462TX
int. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=) [dB/m) (dBE) (dBE) (dBuV) (dBuW/m) [dBuV/m) [cdB)
1 Z462.00 27.55 6.69 34.06 B91.89 9zZ.10 74.00 -15.10 Peak
2 4924.00 31.45 12.29 31.95 36.46 45.25 74.00 25.75 Peak
3 7ig6.00 3I6.57 11.59 31.97 34.64 50.83 74.00 23.17 Peak
4 9845.00 38.16 11.63 31.51 33.42 51.40 74.00 ZZ.60 Peak
5 1zZ310.00 38.70 11.10 35.52 33.40 47,68 74.00 ZB.32 Peak
6 14772.00 41.01 10.89 34.03 33.71 51.58 74.00 22.42 Peak

Femarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.
2. The ewmission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
s e Dongouan City, Guangdong, China
EST [ﬁ(?hll(]l(lg}' Tel:+36-769-83081588
Fax:+86-769-83081878

Data: 705 File: D:test data2012'DDesay.EMI {822)
120 Level (dBuvin) Date: 2012-06-30 Time: 13:09:24
1
FCC PART 15C PEAK
60 G| FCC PART 15C AV
QWW 5

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. : 3m Chatuber Datsa no. @ 705
Dis. / Ant. HEGh ANT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELKE
Enwv. / Ins. : Temp:Z25.6' ;Humi:56%;:Press:101.52kFa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power  AC 120V/60Hz
M/N : DE-BZOZ-R
Test Mode : IEEE 802.11n HTZ0 CH1 Z2412TX
int. Cakble Lnp Emiz=zion
Fredg. Factor Loss Factor Beading Lewvel Limits Margin ERemark
[(MHz) [dE/m) (clE) (dB) (dBuV)  (dBuW/m) (dBuWV/m) (cdB)
1 Z41z.00 Z27.60 6.64 34.15 B90.Z5 90.37 74.00 0 -16.37 Peak
2 45z24.00 31.28 11.84 31.83 36.03 47 .32 74.00 ZB.68 Peak
3 TZ3e.00 36.53 11.55 32.07 34.52 50.53 74.00 23.47 Peak
4 9845.00 37.96 11.67 31.91 33.38 51.10 74.00 Z2.850 Peak
5 1zoe0.00 35.64 11.35 35.55 33.%50 45.3531 74.00 Z25.69 Peak
& 1447z2.00 41.86 10.93 33.02 34.07 53.584 74.00 Z0.16 Peak

Femarks: 1. Ewmission Lewvel= Antenna Factor + Cakble Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
[ Dongguan City,Guangdong, China
EST 1 ﬁChll(Jl(Jg}' Tel:+26-769-33021585
Fax:+36-769-83031878

Data: 706 File: D:'test data'2012'D'Desay.EMI (822)
120 Lewvel (dBuvin) Date: 20112-06-30 Time: 13:11:32
1
FCC PART 15C PEAK
60 G| FCC PART 15C AV
JJN*ffMvJﬁmNf~mﬂﬁvgﬁq“““thﬂ;waL“““vwé

1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 706
Dis. / Ant. T 3m AT 1-18G int. pol. : VERTICAL
Limit : FCC PARET 15C PELE
Env. / Ins=. : Tewp:25.6' rHumi:56% »Press:101.52kPa
Engineer : Tony
EUT : BLU-RAY DIZC PLAYER
Power : AC 120V/60Hz
M/N : DE-BZOZ-R
Test Mode : IEEE 502.11n HT20 CH1 2412TX
int. Cabhle Amp Emission
Fredq. Factor Loss Factor REeading Lewvel Limits Margin Remark
[MH=z) [dB/m) [dBE) (dB]) {dBuV) (dBuW/m) (dBuV/m) [dE)
1 2412.00 27.60 6.64 34.15 91.56 91.65 74.00 -17.65 Peak
2 4324.00 31.28 11.84 31.83 36.75 458.04 74.00 25.946 Peak
3 7236.00 36.53 11.55 32.07 34.00 50.01 74.00 23.99 Peak
4 Qpd43.00 37.946 11.87 31.91 3Z.94 50.6A 74,00 23.34 Peak
& 1z20¢0.00 33.64 11.35 35.58 34.00 458.41 74.00 2E5.59 Peak
6 14472.00 41.86 10.93 33.02 33.97 53.74 74.00 20.26 Peak

Femarks: 1. Ewission Level= Antenha Factor + Cable Loss - Lwp Factor + Reading.
2. The emission lewels that are Z0dE kelow the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e s Dongguan City, Guangdong, China
EST 1 (:”f(‘,hll(:ll@g}' Tel:+86-769-83081858
Fax:+86-769-83081878

Data: 709 File: D:test data'2012'DDesay.EMI (822)
_— Level (dBulv/im) Date: 2012-06-30 Time: 13:27:12
1
FCC PART 150 PEAK
60
B gFCC PART 15C AV
7 I . g

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Fite no. t 3 Chamber Dats no. @ 709
Dis. / Ant. T Sm ANT 1-18G int. pol. : HORIZOWTAL
Limit 1 FCC PART 15C PEAK
Env. / Ins=s. r Tewp:Z5.6' Humi:56%Pres=: 101.52kPa
Engineer : Tony
EUT i+ BLU-RAY DISC PLAYER
Power  AC 120V/E0Hz
M/H : DE-BZ0OZ-E
Test Mode : IEEE 502.11n HTzZ0 CHe 2437TE
int. Cabhle Amnp Emiz=zion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dB/m) [Eshay] [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 Z437.00 Z7.60 6.67 34.12 S91.35 91.50 74.00 -17.50 Peak
Z 45374.00 31.37 12.07 31.90 38.:2¢6 49,50 74.00 z4.z20 Peak
3 7igl.00 36.56 11.58 31.99  34.45 50.55 74.00 23 .42 Peak
4 9795.00 38.15 11.64 31.56 33.44 51.40 74.00 ZZ .60 Peak
5 12235.00 38.658 11.17 35.65 33.93 45.13 74.00 z25.87 Peak
& 14672.00 41.30 10.91 33.74 34.39 5Z.86 74.00 z21.14 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e bem Dongguan City, Guangdong, China
EST iiChllUl(Jg}' Tel:+36-769-83051858
Fax:4+36-769-8330815878

Data: 710 File: Dxtest data'2012'D'Desav.EMI {822)
120 Lewvel (dBuv/m) Date; 2012-06-30 Time: 13:29:30
1
FCC PART 15C PEAK
60

g FCC PART 15C AV

e

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Fite no. : 3m Chanber Data no. : 710
Di=s. / Ant. T 3m ANT 1-15G Ant. pol. : VERTICAL
Limit : FCC PART 15C PEALE
Env. / Ins=. r Temwp:25.6"' )Humi: 56%Pres=:101.52KPa
Engineer i Tony
EUT : BLU-RALY DIZC PLAYEER
Fower : AC 1Z0V/60HzZ
M/N : DE-BZOZ-R
Test Mode : IEEE 802.11n HTZ0O CHE Z2437TX
int. Cakhle Amp Emi=ssion
Fredq. Factor Loss Factor Reading Level Limits Margin Rewark
[(MH=) [dB/m) (cdB) (dB) (dBuv) [(dBuV/m) (dBuV/m) [dE)
1 2437.00 27.60 G.67 34.12 59.24 §9.39 74.00 -15.39 Feak
Z 4374 .00 31.37 1Z.07 31.90 36.29 47.83 7400 26.17 Peak
3 7?311.00 3IE6.55 11.57 31.992 34.53 EO0.&6 74,00 23.34 Pealk
4 9743,00 35.11 11.65 31.87 33.24 51.13 74.00 22.87 Feak
5 12135.00 35.67 11.22 35.69 34.Z5 48,45 74,00 2E5.55 Peak
6 1462ZZ.00 41.45 10.91 33.56 33.65 5z2.51 74.00 21.49 Feak

Femarks: 1. Emisszion Lewel= Antenns Factor + Cable Loss - Amp Factor + Reading.
2. The ewission levels that are 20d4E below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
e s Dongguan City, Guangdong, China
EST ] 60}111(11(35}' Tel:+36-769-53081855
Fax:+86-769-83081878

Data: 711 File: D:test data'2012'D'Desay.EMI (822)
- Level (dBulimy) Date: 2012-06-30 Time: 13:35:15
FCC PART 15C PEAK
60
P JFCCPART 15C AV
%MW”JyvﬁmJjLJ“¢#“"ﬂAMJJ»M“MH“”NNéwMMWHHMwaFHWWJ“¥\4J~“A"

l:'1l.'ll.'ll.'l 4400, 7800, 11200, 14600, 18000
Frequency {MHz)
3ite no. : 3w Chawnber Data no. @ 711
Dis. / Ant. : 3m AT 1-18C Ant. pol. : VWERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : Tewmp:25.6"' ;Huwoi:56%;Press:101.52kPa
Engineer : Tony
EUT : BLU-RAY DISC FLAYER
Power : AC 120V/60Hz
M/N 1 DE-BZ0OZ-R
Test Mode : IEEE 802.11n HTZ20 CH11 2452TX
int. Cable Lmp Emis=zion
Fredq. Factor Loss Factor Beading Level Limits Margin Remark
[(MH=z) [dB/m) (clB) [cB) (dBuV) (dBuV/m) (dBuV/m) [cB)
1 2462 .00 Z27.58 6.659 34.06 89.66 59.87 74.00 -15.87 Peak
2 49z24.00 31.45 12.29 31.95 37.49 49,28 74.00 24.72 FPeak
3 7ige.00 3Ie6.57 11.59 31.97 34.89 51.05 74.00 Z2.92 Peak
4 9845.00 38.16 11.63 31.81 33.63 51.61 74.00 Z22.39 Pesk
5 1&310.00 35.70  11.10 35.52 32.54 47,1z 74.00 Z6.55 Feak
& 1477z.00 41.01 10.89 34.03 33.51 51.685 74.00 Z22.32 Peak

Femarks: 1. Emission Lewvel= Antennasa Factor + Cable Loss - Lwp Factor + Reading.
Z. The emisszion lewvels that are Z0d4E below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Managemwent Zone, Houjie Town,
e e Dongguan City, Guangdong, China
EST 1 ﬁChll(Jl(JLﬂf Tel:+86-769-83081888
Fax:+586-769-83081578

Data: 712 File: D:test data' 2012\ D'Desay. EMI {(822)
_—- Level (dBulim) Date: 2012-06-30 Time: 13:38:22
FCC PART 15C PEAK
60
. FCCPART 15C AV

0 1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. 1 3m Chamber Data no. : 712
Dis. / Ant. T 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit i FCC PART 15C FPELE
Env. / Ins. : Temp:25.6' ;Humi:S56%:Press:101.52kPa
Engineer : Tony
ETUT : BELU-RAY DIZC PLAYER
Power : AC 1Z0V/60Hz
M/N 1 DS-BZ20Z-R
Test Mode : IEEE B02.11ln HT=20 CH11 Z2462TX
int. Cable RAmp Emis=zion
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=z) {dEB/m) (dE) [dE) (dBuv) (dBuW/m) (dBuVW/m) (dB)
1 Z462.00 27.55 6.65 34.06 S0.04 S0.25 74.00 -16.25 Feak
Z 49:24.00 31.45 12.258 31.95 36.47 45.26 74.00 Z25.74 Feak
3 Tige.00 3Ie6.57 11.58 31.97 34.59 50.75 74.00 23.22 Peak
4 9545.00 3I5.16 11.63 31.81 3353.25 51.26 74.00 ZZ.74 Peak
5 1Z310.00 38.70 11.10 35.52 35.62 47.50 74.00 Z6.10 Peak
6 14772.00 41.01 10.89 34.03 33.91 51.78 74.00 ZZ2.22 FPeak

Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Awmp Factor + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Managewent Zone,Houjie Town,
. Dongguan City, Guangdong, China
EST T ﬁChll(Jl(Jg}' Tel:+86-769-830531585
Fax:+86-769-830513875

Data: 715 File: D:test data'2012'D'Desay.EMI (822)
170 Level (dBuV/im) Date: 2012-06-30 Time: 13:49:12
1
FCC PART 15C PEAK
60
) g FCC PART 15C AV
a i
AL ety
PN oy 4MMWM"““W§
01000 4400, T800. 11200, 14600, 18000
Frequency (MHz)
Site no. 1 3m Charber Data no. : 715
Di=. / Aknt. o3m ANT 1-18G Ant, pol. : VERTICAL
Limit : FCC FART 15C PELE
Env. / Ins. : Temp:25.6' rHumi:56%:Press: 101.52kPa
Engineer : Tony
EUT : BLU-EAY DIZC PLAYER
Power : AC 1Z0V/&60Hz
M/ 1 DS-B202-R
Test HMode : IEEE 502.11n HT40 CH1 2422TX
Lnt. Cable Amp Emission
Fredq. Factor Loss Factor FEeading Level Limits Margin ERemark
(MH=) (dB /1) [dBE) [dBE) (dBuV) (dBuV/m) (dBuV/m) (dBE)

1 Z24zz.00 27.60 G.66 34.15 G§9.31 §9.4:2 74.00 -15.42 Feak

Z 4544.00 31.31 11.92 31.85 35.36 46.74 74,00 Z27.26 Peak

3 TZ266.00 36.54 11.56 3Z.04 34.47 50.53 74,00 23.47 Peak

4 9/85.00 35.03 11.66 31.87 33.46 51.28 74,00 22.72 Feak

5 1Z11o.00 38.65 11.29 35.63  32.97 47.28 74,00 26.72 Peak

6 14532.00 41.53 10.93 33.20 34.:28 53.54 74,00 Z0.16 Feak

RPemarks: 1. Ewmission Lewvel= Antenha Factor + Cable Loss - Awmp Factor + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

Zan Tun HManagerwent Zone,Houjie Town,
[ Dongguan City,Guangdong, China
EST 1 iiChllCJl(JgT Tel:+86-769-83081888
Fax:+56-769-330581575

Data: 716 File: D:test datai2012\D'Desay.EMI {822)
120 Level {dBuv/imj} Date: 2012-06-30 Time: 13:52:01
1
FCC PART 15C PEAK
60
) g FCC PART 15C AV
W
O1000 4400. T800. 11200. 14600, 18000
Frequency {MHz)
Site no. : 3m Charber Data no. : 716
Dis. / Aknt. T 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit i FCC PART 15C FEAK
Ewv. / Ins. : Tewp:25.6"' ;Hwoni:S56%;Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DI3C FPLAYER
Power : AC 120V/60Hz
M/N : DE-BZ0OZ-R
Test Mode : IEEE 802.11n HT40 CH1 2422TX
int. Cable lump Emis=sion
Fredq. Factor Loss Factor Beading Level Limits Margin Remark
(MH=z) (ABSm) [dB]) (dE) (ABuv) (dBuV/m) [dBuV/m) [dB])
1 2422 .00 27.40 6.66 34.15 GE5.76 §5.587 74.00 -14.357 Feak
z 4544.00 0 31.31 11.92 31.85 35.37 45.75 74.00 Z27.25 Feak
3 7Z66.00 36.54 11.56 32.04 33.66 49.72 74.00 24,25 Peak
4 9g85.00 385.03% 11.66 31.57 33.:24 51.06 74.00 ZZ.94 Peak
5 1z11o0.00 38.65 11.29 35.63 32.66 46.97 74.00 27.03 Peak
6 14532.00 41.83 10.93 33.20 33.92 53.48 74,00 20,52 Peak

Femarks: 1. Emission Lewvel= Antennas Factor + Cable Loss - Ap Factor + Reading.
Z. The emisszion lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+836-759-530581555
Fax:+36-769-53081878

Data: 719

File: Ditest data'2012'D'Desay.EMI (822}

Date: 2012-06-30 Time: 14:03:08

0 Level {dBuV/m}

FCC PART 15C PEAK

G0

g FCC PART 15C AV

%”“Mﬁrwﬂwﬂ

«Jﬂmawwﬁwiﬂ“uuw*WméﬂﬁJwLxWkﬁ

MLLWHEWWXMMﬂJ

1000
Fite no.
Di=s. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
MW
Test Mode
Fred.
[MH=)
1 2437.00
2 4374 .00
3 7311.00
4 Q743,00
E 1z2z13E5.00
6 14622.00

Remwarks: 1.

7800.
Frequency (MHz)

4400.
3w Chamber
3m ANT 1-18G

FCC PART 15C FPELK

Tewmp:25.6' ;Huwi:56%;Press:101.52kPa

Tony

ELU-RAY DIZC FPLAYER

AC 120V/e0
DE-BZOZ-F

IEEE S0:zZ.11ln HT40 CH4 Z437TX

int.
Factor Lo

Hz

Cable

I=3=]

{dE/m)]  (dB)
27.60  6.67
1.37 1z.07
i6.55 11.57
38.11 11.65
38.67 11.z2
41,43 10.91

Emission Lewvel=

RAmp
Factor
[dE]

Antenna

Feading Lewvel

{dEuV)
87.
G5,
G4,
33
33,
34,

11200. 14600.
Data no. 719
hnt. pol. WERTICAL
Emission
Limit=s Margin
{dBuV/m) (dBuV/m) [dE)
g7.49 74,00 -13.49
46.87 74,00 27.13
51.0¢6 74,00 2Z2.94
51.27 74,00 Z2.73
47 .82 74,00 26.18
53.10 74,00 20.90

Remark

18000

Factor + Cable Loss - Lnp Factor + Reading.
The emission lewvels that are Z0dE helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,
s e Dongouan City, Guangdong, China
EST [ﬁ(?hll(]l(lg}' Tel:+36-769-83081588
Fax:+86-769-83081878

Data: 720 File: D:'test data2012'D'Desay.EMI {822)
120 Level (dBuvin) Date: 2012-06-30 Time: 14:06:51
1
FCC PART 15C PEAK
60

g FCC PART 15C AV

7WJWMS Mw

0 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Zite no.  3m Chatuber Data no. @ 720
Dis. / Ant. T3m AT 1-18G Ant. pol. : HORIZONTAL
Limit i FCC PART 15C FPELK
Env. / In=. : Tewp:25.6"' rHumi:56%Press:101.52kPa
Engineer : Tony
EUT i BELU-RAY DISC PLAYER
Power  AC 120V/e0HEz
M/N : DE-BZOZ-R
Test Mode : IEEE S02.11n HT40 CH4 2Z437TX
int. Cable np Emis=zion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Remark
[MH=z) (dE/m) (dE) (dE) (dBuV) (dBuW/m) (dBuV/m) (dE)
1 2437.00 27,60 6.67 34.12 85.18 85.33 74.00 0 -11.33 Peak
Z 4574.00 31.37 1z.07 31.90 35.35 45,92 74.00 27.08 Peak
3 73ii1.00 36.55 11.57 31.99 34.Z2Z8 50.41 74.00 23.59 Peak
4 97453.00 38.11 11.65 31.87 33.62 51.51 74.00 22.49 Peak
5 1z2155.00 35.67 11.22 35.89 33.36 47 .56 74.00 Z6.494 Peak
6 14(22.00 41.45 10.91 35.56 33.79 52.62 74.00 21.35 Peak

Demarks: 1. Ewission Lewel= Antenns Factor + Cable Loss — Awp Factor + Reading.
Z. The emission lewvels that are 20dE helow the official
limit asre not reported.
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FCC ID: XJGDS0015

ZFan Tun Management Zone,Houjie Town,
. Dongguan City, Guangdong, China
EST 1 i:".Chll(Jl(Jt.ﬂ' Tel:+86-769-83081858
Fax:+56-769-53081878

Data: 721 File: D:test data'2012'D'Desay.EMI (822)
120 Level {dBuW/im) Date: 2012-06-30 Time: 14:09:15
1
FCC PART 15C PEAK
60

FCC PART 15C AV
o
%uwupfhﬂﬂjNJAmmﬁJqumﬁﬂhwmkaﬂgwfwﬂwfwwwMkhvﬂmq»jﬂhﬂm

Lad]

1000 4400. T800. 11200. 14600. 18000
Frequency {(MHz)
Site no. : 3t Chawber Iata no. @ 721
Dis. / Ant. : 3m AT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer - Tony
EUT : BLU-RAY DIZC PLAYER
Fower T AC 120V/60Hz
M/ : DE-BzZOzZ-R
Test Mode : IEEE S02.11n HT40 CH7V Z452TX
int. Cabhle Awp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=) (dE/m) [dE) (dBE) (ABuv) (dBuV/m) [dBuW/m) [dB)
1 2452 .00 27.59 .67 34.09 859.50 g9.87 74.00 -15.87 Peak
Z 4904.00 31.42 12.22 31.93 35.23 46.94 74,00 Z27.06 Peak
3 7iSe.00 3F6.56 11.58 31.99 34.855 51.035 74,00 Zz2.597 Peak
4 9g05.00 38.17 11.84 31.84 353.29 El.2¢6 74.00 Z2.74 Peak
5 122e0.00 35.69 11.15 35.61  33.33 47 .56 74,00 Z6.44 Peak
6 1471z.00 41.15 10.90 33.585 34.16 52.39 74.00 21.61 Peak
Femark=: 1. Emission Lewel= Antenna Factor + Cabhle Loss - Lmp Factor + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,

Dongoguah City, Guangdong, China

Tel:+56-709-33081358
Fax:+56-769-83081578

Data: 722

File: D:test data'2012'D'Desay.EMI (822)

Level (dBul/im)

120

Date: 2012-06-30 Time: 14:12:23

FCC PART 15C PEAK

60

FCC PART 15C AV

EM

IS L T

01000 4400. T800. 11200. 14600.
Frequency (MHz)
Z3ite no. 3t Chamber Data no. TZZ
Di=s. / Ant. 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' s Huami:56%;Press: 101.52kFa
Engineer Tony
EUT BLU-RAYT DISC PLLYER
Power AC 120V/650H=z
M/N DE-BZ0OZ-R
Test Mode IEEE S80Z.11n HT40 CH7? Z452TX
int. Cakble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewark
[MH=z) [dB/m) [dE) [dE) (dBuW)] [(dBuW/m) (dBuV/m) [dE)
1 2452.00 =7.59 G.67 34.09 85.79 858.96 74,00 -14.946 Feak
2 4904. 00 31.42 12,22 31.93 35.11 46,82 74,00 27.18 Peak
3 7?356.00 35.5¢ 11.583 31.95 34.78 50.93 74,00 23.07 Feak
4 9308.00 38.17 11.64 31.84 33.32 51.z29 74,00 zz.71 Peak
E 12Ze0.00 38.89 11.15 35.61 33.32 47 .88 74,00 26.45 Peak
6 14712.00 41.18 10.90 33.85 33.99 52.22 74,00 21.78 Feak

Femarks: 1.

Emission Level=

18000

Lntenns Factor + Cable Loss - Awp Factor + Reading.
The emission lewels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

18000-25000 MHz

EST Technology

ZJan Tun Managemwent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-759-5330831355
Fax:+86-789-533031375

Data: 725 File: Dtest data'2012'D'Desay.EMI (322)
120 Level {(dBuvim) Date: 2012-06-30 Time: 15:00:01
FCC PART 15C PEAK
60
q FCC PART 15C AV
1WW il et S
WWMLM
013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. Jm Chaguber Data no. 725
Lis. / Ant. Jm ANT ABVOE 158G Ant., pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi: 56%; Pres=s:101.52kPa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Power AC 120V/60Hz
M/N D3-EZ0Z-R
Test Mode IEEE S02.11k CH1 2412TX
Ant. Cable Lmp Emizsion
Fredq. Factor Loss Factor RBeading Lewvel Limits Margin ERemark
[MH=) {dE/m) (dE) [dE) {dBuV) (dBuV/m) [dBuV/m) (dE)
1 Z0653.00 46.10 19.95 36.12 19.Z26 49,22 74.00 24.78 Peak
2 Z£3383.00 45.658 21.49 33.46 15.58 5Z.59 74.00 21.41 Peak

Remarks: 1. Ewmission Lewvel=

Intenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The ewission lewels that are Z0d4AE khelow the official

limit are hot reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+56-769-830581585
Fax:+86-769-830815878

Data: 726

Level (dBuv/im)

120

File: D:test data2012\D'Desay. EMI {822)
Date: 2012-06-30 Time: 15:02:38

FCC PART 15C PEAK

60

~ | FCCPART 15C AV

1ﬂ_¢+MmmMﬂ»am"mhAh4“+¢"““*”“4“”’H“ﬂhmﬁwﬁ¢f
,v_ruxﬂuwnwvvﬂWﬁLMmJ“hfwhww

18000

Site no.
Dis. / Ant.
Limit

Enwv. / Ins.
Engineer
EUT

Fower

N/

Test Mode

Fredq.
[MH=)

1 zZ0Oe55.00
2 23383.00

Remarks: 1.

19400. 20800. 22200. 23600. 25000
Frequency {MHz}
am Chamwber Data no. : 726
3m AWNT ABVOE 185 Ant. pol. WVERTICALL
FCC PART 15C PEAE
Tewp:25.6" ;Huwoni:56%; Press: 101.52kPa
Tony
BLU-RAY DIZC PLAYER
AC 120V/60Hz
DE-B202-I
IEEE 802.11h CH1 2412ZTX
Ant. Cakble Lwmp Emizsion
Factor Loss Factor RBeading Level Limits Margin Remark
(dB/m) (dE) [dE) (dBuv)  (dBuV/m) (dBuv/m) [dB)
46,10 19.98 36.12 19,26 49,22 74,00 24,78 Pealk
45,68 2Z1.49 33.486 18.38 5z .59 74.00 21.41 Peak

Emizsion Lewvel= Antenha Factor + Cakble Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0d4dE kelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+836-7E659-853081888
Fax:+86-765-83081878

Data: 727

Level (dBuW/im)

120

File: D-test data2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 15:05:35

FCC PART 15C PEAK

60

FCCPART 15C AW
F i e e

o it i A T

013000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. Jm Chanber Data no. 727
Dis. / Ant. 3m AMT ABCOVE 180G int. pol. VERTICAL
Limic FCC PART 15C PELE
Enwv. / Ins. Tewp:25.6' ;Humi:56%;Press:101.52kFPa
Engineer Tony
EUT BELU-ERAY DISC PLAYER
Power AC 1Z0V/60Hz
MM D3-BZ0Z-R
Test Mode IEEE 50Z.11kh CHE Z2437TZ
int. Cable Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) (dBE/ 1) (dBE) (dBE) (dBuv) (dBuW/m) (dBuV/m) (dE)
i 191465.00 45.57 185.74 36.00 20.25 45.56 74.00 Z25.44 Peak
Z2 <3964.00 45.61 Zz2.02 32.83 18.87 53.47 74.00 Z20.53 Peak
Demarks: 1. Emiszion Lewel= Antenna Factor + Cable Loss — Lwp Factor + Reading.

2. The ewission lewvels that are Z20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-33081888
Fax:+56-769-83051578

Data: 728

Lewvel {dBul/im)

120

File: D:'test datai2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 15:08:11

FCC PART 15C PEAK

60 FCC PART 15C AV
1MMWWM
T ORI BN R Ry
0 18000 19400. 20800. 22200. 23600. 25000
Frequency {MHz)
3ite no. 3o Chamber Data no. =
Dis. / Ant. 3m AT LEVCE 183G Ant. pol. HORIZCONTAL
Limit FCC PART 15C PELE
Emwv. ¢/ Ins. Tewp:25.6' ;Huni:56%;Press:i101.52kKPa
Engineer Tony
EUT BLU-RLY DIZSC PLAYEER
Fower AC 120V/60H=z
M/N D3-B-202-R
Test Mode IEEE S802.11kh CHE 2437TX
Ant. Cable Amp Emi=s=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin PFemark
[MHz) (dE/m) [dE) [dE) (ABuV) [(dBuv/m) [(dBuW/m) [dE)
1 zZO05534.00 46.01 19.92 36.23 17.98 47,65 74,00 26.32 Peak
2 23439.00 45.89 21.54 33.38 17.44 51.29 74,00 22.71 Peak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + REeading.
2. The ewission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

3an Tun Management Zone,Houjie Toun,

Dongoguan City, Guangdong, China
Tel:+56-765-585305813388
Fax:+86-765-853081878

Data: 729

Level (dBuV/im)

120

File: D'test data'2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 15:09:58

FCC PART 15C PEAK

60

FCC PART 15C AV

1M et
e

18000 19400, 20800. 22200. 23600. 25000
Frequency {MHz)
SFite no. Jm Chandber Data no. 79
Di=. / Ant. 3o AMNT ABVOE 186G int. pol. HORIZOWNTAL
Limit FCZ PART 15C PELE
Env. / Ins. Tewp:25.6"' ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT ELU-RAY DISC PLAYER
Fower AC 1Z20V/60Hz
MM D3-B202-E
Test Mode IEEE S02.11kb CH11 Z246=2TX
Ant. Cakhle Lmp Emission
Freq. Factor Loss Factor Beading Level Limits Margin PRemark
[MH=) {dE/m) [dE) (dB) (dBuV) (dBEuW/m) (dBuV/m) [dE)
1 zZO0v44.00 46.15 Z2Z0.02 36.03 17.54 47 .98 74.00 26.02 Peak
2 24293.00 4E5.8686 22.21 33.2Ze 17.42 Ez.03 74,00 21.97 Peak

Pemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amwp Factor + Reading.
Z. The ewission levels that are 2045 below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zohe,Houjie Town,

Dongouan City, Guangdong, China
Tel:+836-765-83081388
Fax:+56-765-53031575

Data: 730

Lewvel (dBulim)

120

File: D:'test data2012'DiDesay.EMI (822)
Date: 2012-06-30 Time: 15:11:54

FCC PART 15C PEAK

60

FCG PART 15C AV

(et o roean e
1WM
bt A et e

13000

Jite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EOT

Power

M/N

Test Mode

Fregq.
[MH=)

1 19569.00
£ Z3929.00

Remarks: 1.

Emission Lewel=

19400. 20800. 22200. 23600, 25000
Frequency (MHz)
dm Chamber Data no. 730
3m ANT ABCWE 158G int. pol. YERTICLL
FCC PART 15C FELE
Temp:25.6"' ;Humi:56%; Press:101.5Z2kPa
Tony
BLU-RAY DISC PLAYER
AC 120V/60H=
D3-BzZ02-R
IEEE 502.11b CH11 Z246ZTH
int. Cahle Lmp Emiszsion
Factor Loss Factor Reading Lewvel Limits Margin Remark
(dE /) [dE) [dE) (dBuW) (dBuW/m) (dBuV/m) [dE)
446.05 15.54 36.59 17.97 46.97 T4.00 Z7.03 Peak
45.61 21.95% 3Z.88 17.51 S2.23 T4.00 Z1.77 Feak

intenns Factor + Cable Loss - Amp Factor + Reading.

2. The ewission lewvels that are 20dE kelow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+836-765-530818588
Fax:+56-765-530581578

Data: 731

Lewvel (dBuWim)

120

File: D:test data'2012'D'Desay.ENMI {822)
Date: 2012-06-30 Time: 15:16:21

FCC PART 15C PEAK

60

FCC PART 15C AV

-

bﬂqwhﬁwrhh_¥hmwnwvﬂm—ﬂﬂﬂ“”b"~wﬁ#ﬂhﬂmﬂuﬁ¢#mﬂ
WM)\—M\MW\‘—-“W

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 731
Dis. / Ant. 3 ANT ABVOE 158G Ant. pol. HORIZONTAL
Limit FCC PART 15C FEALE
Env. / Ins. Temwmp:25.6"' ;Humi: 56%;Press:101.52kPa
Engineer Tony
EUT BELU-EAY DISC PLAYER
Power LC 1Z0V/60Hz
M/N D3-BEZ0Z-R
Test Mode IEEE 802.11g CH1 2Z412TX
int. Cakble Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Rewmark
[MHz) [dB/m) (cdB) (dEB) (dBuv)  [(dBuV/m) (dBuV/m) [{=h=3]
1 :zoSe9.00 4de.04 19.94 36.18 19.25 49.05 74.00 z4.95 Peak
2 &35z23.00 45.70 21.62 33.30 17.30 51.32 74.00 2z .68 FPeak

Femarks: 1. Emisszion Lewel= Antenns Factor + Cable Loss - Amp Factor + Reading.
2. The emi=ssion levels that are Z0dBE below the official
limit are not reported.
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FCC ID: XJGDS0015

EST Technology

San Tun Managewment Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-833051558
Fax:+586-769-33051878

Data: 732 File: D:test data'2012'D'Desay.EMI (822)
170 Lewvel (dBuWim) Date: 20112-06-30 Time: 15:18:34
FCC PART 15C PEAK
[l1]

FCC PART 15C AV

AWWM

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. Jm Chamber Data no. 732
Dis. / A4nt. 3m AWNT AEWVOE 18G Ant. pol. VERTICAL
Limit FCC PART 15C PEAK
Enwv. / Ins. Tewp:25.6"' ;Huwni: 56%:Press: 101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYER
Power AC 120V/60H=
M/N D3-E202-R
Test Mode IEEE S502.11g CH1 2Z412TX
int. Cakhle bLwp Emizsion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MHz) [dE/m) [clE) (cdE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 19938.00 o.00 19,87 36.70 63.75 46.72 74.00 ZT7.28 Pesk
2  23243.00 o.o0 21.37 33.59 63.41 51.19 74.00 Zz.81 Feak
Femark=: 1. Emi=ssion Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are 20dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

Jan Tun Managemwent Zone,Houjie Town,

Dongguan City, Guangdong, Chinas
Tel:+86-769-83081888
Fax:+86-769-530581875

Data: 733

Level (dBu\im)

120

File: D:test data'2012'D'Desay.ENMI (822)
Date: 20112-06-30 Time: 15:22:22

FCC PART 15C PEAK

60

FCC PART 15C AV

1 L
¢MJHhﬁmhwMMV*ywwgwﬂﬂhvﬁhhfmumﬁJA¢Jmﬁ”M,hhdfiﬁﬁwgha4$aﬁA4ﬂ

L

018000 19400, 20800, 22200, 23600, 25000
Frequency {MHz)
3ite no. 3 Chawnber Data ho. 733
Dis. / Ant. 3m AT ABVCOE 138G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Enwv. / Ins. Tewp:25.6' ;Huni:56% Press:101.5Z2kPa
Engineer Tony
EUT BLU-FRAY DISC PLLYER
Power AC 120V/ 60H=
M/N D53-B-202-R
Test Mode IEEE S02.11g CH& 2437TX
Ant. Calhle Amp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Liwits Margin Rewark
[(MH=) (dE/m) =1=)1 =1z (dBuv) (dBuV/m) [dBuW/m) [dE)
1 Z0o02.00 46.10 19.85% 36.70 18.37°7 47.45 74,00 26.55 Feak
2 23663.00 45.67 21.74 33.14 16.61 50.55 74,00 23.1:2 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
2. The ewission levels that are Z0dE below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Managemwent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+55-769-5308315885
Fax:4+86-762-53081875

Data: 734

Level {(dBulim)

120

File: D:'test datai2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 15:25:07

FCC PART 15C PEAK

60

FEC PART 15C AV

1ﬂh»hMﬂﬂmfmFﬁw#ﬂWNF~h¢“~NVw¢HM#¢M~uwvm¢fuMwmﬂmmmnqud;
bt sty e

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Site no. 3m Chanber DIata no. T34
Di=s. / Aint. 3m ANT ABOVE 180G Ant. pol. VERTICLL
Limic FCC PART 15C FELE
Env. / Ins. Tewp:25.6' s Humi: 56% Press: 101, 52kPa
Engineer Tony
EUT ELU-RAY DIZC FPLAYER
Power AC 120V/60Hz
M/N D3-EZ0OZ-R
Test Mode IEEE B802.11g CHe 2437TX
int. Cable Lmp Emis=zion
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
[MH=z) (dB/m) (dB) (dE) (dBuV) (dBuWsm) (dBuV/m) [dB])
1 1%574.,00 46.0% 19.65 36.85 15.28 47.34 74,00 Z6.66 Feak
Z Z3B03.00 45.84 21.87 33.01 15.07 52.57 74.00 z1.43 Feak

Remarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0d4dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

ZJan Tun Management Zone, Houjie Town,

Dongguan City,Guangdong, China
Tel:+56-769-83051855
Fax:4+86-769-83081878

Data: 735

Level (dBuV/im}

120

File: D:test data2012'D'Desay.EMI (822)
Date: 20112-06-30 Time: 15:22:10

FCC PART 15C PEAK

60

FCC PART 15C AV

1Mw
www—AAAAvw—wAmehauUW—www“Lﬂmwﬂ

l:'130!.'!0 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
S3ite no. 3m Chanber Data no. 735
Dis. / Aint. 3m AMT ABCWVE 158G Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / In=s. Temp:Z5.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT BELU-RAY DIZC FLAYER
Power AC 1zZO0V/60H=z
MM D3-E202-R
Test Mode IEEE S02.11g CH11 2462TX
Ant. Cakble bmp Emission
Fred. Factor Loss Factor Beading Level Limits Margin Rewark
[(MH=) [dE/m) (dEB) (dE) (dBuvV) (dBuV/m) (dBuvV/m) (dEB)
1 Z058592.00 46.30 20.13 35.50 18.14 45.77 74.00 Z5.23 Peak
2 Z4503.00 45.72 22.32 33.58 17.78 52.24 74.00 Z1.76 Peak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-763-83081883
Fax:+86-769-83081873

Data: 736 File: D:test data 2012\ D'Desay.EMI {822)
_— Level (dBulim) Date: 2012-06-30 Time: 15:24:47
FCC PART 15C PEAK
60
JFCCPART 15C AV
Y A R Ay
1M
o N R FERL AN
0 18000 19400. 20800, 22200, 23600. 25000
Frequency (MHz)
Zite no. 3m Cheatber Data no. TI6
Dis. / Aint. 3m ANT ABVOE 180G Ant. pol. HORIZOWNTAL
Limit FCC FART 15C FELE
Env. / Ins. Tewp:25.6' ;Humi:Se%:Press:101.52kPa
Engineer Tony
EUT BELU-EAY DIZC FLAYER
Fower AC 120V/60H=z
M/N D3-BZ0Z2-R
Test Mode IEEE S0Z.11g CH11 2462TX
Ant. Cakble lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dE/ ] (B (B [dBuW) (dBu¥/m) (dBuV/m) (dE)
1 195974.00 46.09 19.65 36.68 17.38 46,44 74,00 Z7.56 Peak
Z Z3e63.00 45.67 Z1.74 33.14 17.89 51.98 74.00 ZZ2.04 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.

EST Technology Co., Ltd Report No. ESTE-R1206019
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EST Technology

FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+586-769-83081888
Fax:+586-769-53081878

Data: 737

Level (dBul/im)

120

File: Ix'test datai2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 15:30:45

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
W—MM‘-&—MW"M

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. Jm Charmber Data no. i
Dis. / Ant. 3m AMNT ABWOE 18G int. pol. HORIZOWTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6"' ;Huwi:56%:Press:101.52kPa
Engineer Tony
EUT BLU-EAY DIZC FLAYER
Power AC 120V/60H=z
M/N D3-E202-R
Test Mode IEEE S02.11n HT20 CH1 2412TX
int. Cakble Lwmp Emiz=zion
Fredq. Factor Loss Factor REeading Lewvel Limits Margin ERemark
[MHz) [dE/m) (dE) (cdE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 Z08192.00 46.26 20.09 35.57 17.45 47,93 74.00 Z6.07 Pesk
Z <2£3835.00 45.63 21.90 32.96 16.94 51.51 74.00 Z2.49 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - lmp Factor + Reading.

Z. The emission levels that are Z0dE below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,
Dongoguan City, Guangdong, China
Tel:+56-769-53051555
Fax:+86-769-530531878

Data: 738 File: D:test data'2012'D'Desay.EMI (822)
- Level {dBuv/im) Date: 2012-06-30 Time: 15:32:34
FCC PART 15C PEAK
60
FCC BART 15C AV
1WMWMW
MM“HW
l:'11300!] 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. 3 Chamber Data no. 738
Lis. / Ant. 3m AWNT ABCVE 130G hnt. pol. WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6"' ;Huani: 56%;Press: 101, 52kFPa
Engineer Tony
EOT ELU-RALY DISC PLAYER
Fower AC 120V/60Hz
MM DE-EB202-I
Test Mode IEEE S0Z.11n HTZ0 CH1 Z41ZTX
Ant. Cahle bmp Emmission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
{MHz) (dE/m)  [(dE) {dE]  (dEuV) [(dBuW/m) (dBuV/m] (dE)
1 Z0ooo9.o00 446.10 19,63 36.70 2 15.92 45.00 74,00 2e.00 Peak
2  Z4045.00 45.61 Z22.07 32.88 16.64 51.44 74.00 22 .56 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss — Amp Factor 4+ Reading.

2. The emission lewels that are Z0d4E below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+56-769-83051855
Fax:+56-769-83051875

Data: 739 File: D:test data'2012'D'Desay.EMI {822)
120 Level {dBuvim) Date: 2012-06-30 Time: 15:36:45
FCC PART 15C PEAK
60

FCC PART 15C AV

1MW
MJWW_WWWWJ

l:'130!.'!!.'! 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. 3m Chamber Iata no. 739
Di=. / Ahnt. 3m AT ABOVE 185G int. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Temp:25.6' ;Humi:56% ;Press:101. 52kPa
Engineer Tony
EUT ELU-RAY DI3C PLAYER
Fower AC 120V/e0Hz
n/H D3-EZ0Z-F
Test HMode IEEE 502Z.11n HTZ20 CHE 2437TX
Ant. Cable Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Rewark
[(MH=z) [dB/m) (dE) (dE) (dBEuv) (dBuW/m) (dBuV/m) (dE)
1 2Z11453.00 46.21 E0.19 35.67 17.54 45.27 74.00 25.73 Peak
Z2 24104.00 45.62 22.10 3Z2.95 17.41 52.18 74.00 21.8z2 Peak
Remark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z204E helow the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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EST Technology

FCC ID: XJGDS0015

San Tun Management Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+36-769-83081588
Fax:+56-765-83051575

Data: 740 File: D:test data'2012'D'Desay.EMI (822)
_— Level (dBu\/in) Date: 2012-06-30 Time: 15:37:15
FCC PART 15C PEAK
60
FCC PART 15C AV
1MW
013000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
F3ite no. 3m Chamber Data no. 740
Di=. / Ant. 3m ANT ABWOE 185G int. pol. HORIZOWNTAL
Limit FCC PART 15C FEAE
Env. / In=. Temp:25.6"' ;Hui: 56% ) Press:101.52kPa
Engineer Tony
EUT ELU-RAY DI3C FLAYER
Power AC 1Z20V/60Hz
M/M DS-B202-R
Test Mode IEEE S0zZ.11n HTZ0O CHe 2437TX
int. Cable Lmp Emission
Fredg. Factor Loss Factor Beading Lewvel Limits Margin Remark
[MHz) (dE/m) (dE) (dE) (dBuvV) (dBuW/rm) (dBuW/m) (dE)
1 21234.00 4e.l16 2Z0.23 35.80 17.98 45,77 74.00 25.23 FPeak
2 Z238Z4.00 45.63 21.89 3Z2.98 17.43 51.97 74.00 22.03 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewvels that are Z204E below the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

Zan Tun Managewent Zone,Houjie Town,

Dongouan City, Guangdong, China
Tel:+56-769-83051558
Fax:+86-769-83051578

Data: 741 File: D:test data'2012'D'Desay.EMI (822)
120 Level (dBuv/im} Date: 2012-06-30 Time: 15:39:10
FCC PART 15C PEAK
G0
F&C PART 15C AV
1MWW
013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Fite no. 3 Cheatber Data no. 741
Dis. / Ant. 3m AWNT ABWOE 158G hnt. pol. HORIZCONTAL
Limit FCC PART 15C FELAK
Env. / In=s. Tenmp:2Z5.6' ;Hui: 56% :Press: 101.52kPa
Engineer Tony
EUT BLU-RLY DIZC FPLAYER
Fower AC 120V/60Hz
M/ D3-BZ0Z-R
Test Mode IEEE 302.11n HTZ0O CH11 Z2462TH
int. Cakhle Amp Emission
Fregq. Factor Loss Factor Reading Lewel Limits Margin FRemark
[MH=) (dE/ 1) (dB) [dE) [dBEuV) (dBuV/ /) (dBuV/m) [dE)
1 2117g.00 46.20 20.21 35.584 15.1¢6 45.93 74,00 25.07 Feak
Z  23789.00 45,64 21.86 33.01 18.36 52.85 74.00 21.15 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Lp Factor + Reading.

Z. The emission lewels that are Z0dE bhelow the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019

Page 79 of 178



FCC ID: XJGDS0015

EST Technology

S3an Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, Chins
Tel:+56-769-5330515535
Fax:+56-709-530515735

Data: 742 File: D:test data'2012'D'Desay.EMI (822)
120 Level (dBuV/in) Date: 2012-06-30 Time: 15:42:16
FCC PART 15C PEAK
60
FCC BART 15C AV
1MW
0 8000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chsmber Iiata no. 742
Di=s. / Ant. 3m AWT ABOWE 180G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Tewmp:25.6' rHumi:56%Fress:101.52kFPa
Engineer Tony
EUT ELU-RAY LDIZC PLAYER
Power AC 120WV/60Hz
M/M D3-BZ0Z-E
Test HNode IEEE S0&.11n HT=0 CH11 Z462TZ
Lnt. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=z) (dE/m) (dB) [dB) (dBuV) [(dBuV/m) (dBuV/m) (dB)
1 21353.00 46.09 E20.Z8 35.49 17.54 45,42 74.00 25.58 Peak
Z Z24045.00 45.61 22.07 32.88 16.76 51.56 74.00 22.44 Peak

Femarks: 1.

Emission Lewvel=

Lntenna Factor + Cable Loss - bmp Factor + Reading.

Z. The emission lewvels that are Z0dE bhelow the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: XJGDS0015

EST Technology

San Tun Managewent Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-8330515385
Fax:4+86-769-830581878

Data: 743

Level (dBuV/im)

120

File: D:test data'2012'D'Desay. EMI (822)
Date: 2012-06-30 Time: 15:46:10

FCC PART 15C PEAK

60

FCCPART 15C AV

1mew
M

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Charber Iata no. T3
Di=. / Ahnt. 3m ANT ABOVE 185G Ant. pol. VERTICALL
Limit FCC PART 15C PEAEK
Env. / Ins. Tewp:25.6' sHumi:56%;Press:101.52kFa
Engineer Tony
EUT BELU-RAY DISC PLAYER
Power AC 120V/60H=z
M/ D3-BEZOZ-R
Test Mode IEEE 502.11n HT40 CH1 2422TX
int. Cahle Rhmp Emission
Fredq. Factor Loss Factor Feading Level Limits Margin ERemark
(MH=) (dB/m) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 213359.00 46.09 2Z0.28 35.49 15.02 45.50 74,00 25.10 Feak
Z 23943.00 45.61 21.98 32.85 17.18 51.83 74.00 Z2.07 Feak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss — Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official

limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+86-769-83051888
Fax:+56-769-5305815878

Data: 744

Lewvel {dBuWim)

120

File: x'test data'2012'D'Desay.EM (822)
Date: 2012-06-30 Time: 15:49:10

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
wﬂrwMwwuAwv~wAﬂmﬁuwﬂwmmﬂw*’”’wﬁ’rﬁhkﬂwJ

0 18000 19400. 20800, 22200. 23600. 25000
Frequency (MHz)
Fite no. 3m Chamber Data no. 744
Di=s. / Ant. 3m ANT ABVOE 180G int. pol. HORIZONTAL
Limit FCC FART 15C PEAE
Env. / In=. Tewp:25.6" rHumi: 56% ) Press: 101.52kPa
Engineer Tony
EUT BELU-EAY DIZC PLAYER
Power AC 120V/e0Hz
M/ D3-BEZ0OZ-R
Test Mode IEEE S02.11n HT40 CH1 24ZZTX
int. Cable Awp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [dE/m) (dE) (dE) [dBuW) (dBuV/m) (dBuV/m) (dB)
1 21479.00 46.01 20.34 35.37 17.81 45.79 74,00 25.21 Peak
Z  244859.00 45.70 2Z2.31 33.558 17.31 51.74 74.00 ZZ2.26 Peak

Femarks=s: 1.

Emission Lewvel=

Intenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dE below the official

limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

SJan Tun Management Zone,Houjie Town,

Dongguan City,Guangdong, China
Tel:+56-759-330531355
Fax:+86-769-83081378

Data: 745

Level {dBuvim)

File: D:test data'2012'DiDesay.EMI (822)
Date: 2012-06-30 Time: 15:51:26

120
FCC PART 15C PEAK
60
FCC PART 15C AV
1Mw
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3m Chambher Data no. : 745
Di=s. / Ant. Jm AT ABWOE 185G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6"' ;Humi: 56% Fress:101. 52kPa
Engineer Tony
EUT ELU-RAY DI3C PLAYER
Fower AC 120V/60Hz
M/N D3-E202-R
Test Mode IEEE 502.11n HT4O0 CH4 2437TX
Ant. Cable lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewmwark
[MH=z) [dB/m) [dE) (dE) (dBuW) [(dBuV/m) (dBuV/m) [dBE)
1 &Z21269.00 46.13 E20.25 35.55 15.80 49 .63 74.00 24.37 FPeak
2 24115.00 45.62 22.11 32.99 17.74 52.45 74.00 z1.52 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewmission lewels that are 20d4E below the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

San Tun Managewment Zone,Houjie Town,

Dongoguan City, Guangdong, China
Tel:+56-769-33051888
Fax:+56-769-33051573

Data: 746 File: D:test data'2012'D'Desay.EMI (822)
_— Level (dBuvim) Date: 2012-06-30 Time: 15:54:46
FCC PART 15C PEAK
60
FCC PART 15C AV
1MM
018000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
Fite no. 3m Chamber Data no. e
Di=s. / Ant. 3m ANT ABOWE 138G int. pol. VERTICLL
Limit FCC PART 15C PEAK
Env. / In=. Temwp:25. 6" ;Humi: 56%; Press: 101.52kPa
Engineer Tony
EUT BLU-RAYT DISC PLAYER
Power AC 120V/E0Hz
M/M D3-B202-R
Test Mode IEEE 502.11n HT4O0 CH4 2437TX
int. Cable hmp Emission
Fredg. Factor Loss Factor Reading Lewvel Limits Margin Rewark
[MH=z) [dE/1m) [Eshay] [cE) (dBuV) (dBuW/r) (dBuV/m) (dE)
1 =21374.00 4e.08 20.z29 35.48 159.13 50.04 74.00 23.98 Peak
2 24293.00 45.66 22.21 33.26 15.89 53.50 74.00 Z0.50 Peak

Femarks: 1.

Emission Level=

Intenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE below the official

limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1206019
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FCC ID: XJGDS0015

EST Technology

Jan Tun Management Zone,Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-789-330515885
Fax:+56-769-830515875

Data: 747 File: D:'test data'2012'D'Desay.EMI (822)
120 Lewvel (dBu/m) Date: 2012-06-30 Time: 15:59:49
FCC PART 15C PEAK
GO
FCC PART,15C AV
1 MW“
P DL Uy
013000 19400. 20800. 22200. 23600. 25000
Frequency {(MHz)
3ite no. 3m Chamber Data no. 747
Di=s. / Aant. 3 AWNT ABCVE 185 Ant. pol. YERTICALL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6"' ;Hawi:56%Pres=s:1101. 52kPa
Engineer Tony
EUT BLUT-RAY DIZC PLAYEER
Power AC 120V/60H=
M/N D3-BZ0z-R
Test Mode IEEE E0Z2.11n HT40O CH7 Z452TX
int., Cakble Lwp Emission
Fredq. Factcor Loss  Factor Beading Lewvel Limits Margin Remark
[(MH=) (AB/m) (dE) [dE) ({dBuv) (dBuV/m) (dBuV/m) [dB)
1 2Z07Es.00 46.15 Z0.02 36.03 17.94 43.08 74,00 25.92 Peak
Z  243584.00 45.88 ZZ.Z5 33.38 17.16 51.71 74,00 22,29 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor 4+ Reading.
2. The emission lewvels that sre 20dE below the official
limit are not reported.
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EST Technology

SJan Tun Management Zone, Houjie Town,

ongguan City, Guangdong, China
Tel:+56-785-53051558
Fax:+56-705-833031575

Data: 748

Lewel (dBuvian)

120

File: D:'test data'2012:D'Desay.EMI {822)
Date: 2012-06-30 Time: 16:01:30

FCC PART 15C PEAK

G0

FCC PART 15C AV

1WWWMM’M
WMWW

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Site no. 3m Chamber Iata no. 745
Di=s. / Ant. 3m ANT ABVOE 185G int. pol. HORIZONTAL
Limit FZZ FPART 15C FELE
Env. / Ins. Temp:25.6"' ;Humi:56%; Press: 101.52kFa
Engineer Tony
EUT ELU-RAY DISC FPLAYEER
Power LC 1z0OV/60Hz
M/N D5-BZ0Z-R
Test Mode IEEE 502.11n HT40 CH7? Z452TH
int. Cahle Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MHz) [dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (cdB)
1 21353.00 46.09 20.28 35.49 17.09 47.97 74.00 Z6.03 Peak
2 =3173.00 45.83 21.30 33.67 17.52 50.78 74.00 23.22 Feak

Femarks: 1. Emission Level= Antenhs Factor + Cable Loss - Aop Factor + Reading.
Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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5. CONDUCTED SPURIOUS EMISSION

5.1. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power.

5.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution
bandwidth is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all
the emissions

detected.

5.3. Test Result
PASS (The testing data was attached in the next pages.)
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5.4. Test Data

Test Mode: IEEE 802.11b TX
CH1
= Agilent Marker

Select Marker
1 2 3 4

dEpl #Htten 10 dB

Normal

Delta

Delta Pair
( Tracking Ref)
Ref &

LN P
- ¥ A’ e —
Co Ll ST RRTST  E By

Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies

= Agilent Marker

Select Marker

AR Orren 10 AR
dEpY #Atten 10 4B { 3 ;

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

i ;
ot PR oty S, il
|y _,_,_,‘,_.,J,"._.*_*__.L_n"il g e LEC LSNET R Yy NN PR L DAY LV =L SR

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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= Agilent ' Peak Search
#Atten 10 dB 5 . Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search

6 dBpl  #Atten 16 dB : ' .. Next Peak
Next Pk Right

Next Pk Left

i
'-.?h... ar p A, e e
'r-v-.--.-A;,l,.-,-.I.,-,I,o-f-.-1\-vrLQ-u\'—\.-.,,\.,_.N...-,-.,-'1-.d,,-,.-,,l\-;1'-‘n'n)-'L'r'".'+\‘,n.'n-p.-i&.-t-h.-a,--'u.,..-.'rh""v e e T, Lo

Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2
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- Agilent | Peak Search

#Atten 10 dB : Next Peak

Next Pk Right

Next Pk Left

L T T i et HMin Search

Pk-Pk Search

Amplitude
46.92 dBEpl

Mkr 3 CF

More
1af 2
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CH6
= Agilent Peak Search

#Atten 10 dB -' i Next Peak
Next Pk Right

Next Pk Left

1

R PRI VNP YO L PRSP PR PRE] [T O SN AT SV ST PE Y MR TY [EUTT, VN T ST | H I n S earc h

Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

= Agilent Marker

U, Select Marker
e M aB

#Atten 10 dB i ) - /
Normal
Delta
4 T, Fa e S SR -.NI- Pl ey "‘N"ﬂ“"""""""'\-'""'*"'*"r'L!-,4.w'-'-"“-"*"a."‘-'-_a-.-—"'"'-*»' ke Delta Pair
| S LT B s e {Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2
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= Agilent Peak Search
#Atten 10 dB dBp Next Peak
Hext Pk Right

Next Pk Left

1

O YOO A W et AT U Tt 0 N E Ll TN, L, N T NN

Min Search

_ Pk-Pk Search
Amplitude
:3.65 dBpl

Mkr 3 CF

More
1af 2
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= Agilent Peak Search

G dBpl #Atten 16 dB | .. Next Peak
Next Pk Right

Next Pk Left

1
|
et i et o
| ""*\-'\.-J-"p.-'..-..-'r-.o'-\-".#.-..'hi.--.—.\‘.,.I.-"-.-,-,-‘-.:~,l1.-.\.q_.*1.,n.-'r?rl".'p,'p.;.-.,.a-_g,-'b.-..5,a,4.,;...........-._._-__.-.‘\.""'“ akakana (TEREE W bty ot
J

Min Search
Pk-Pk Search

Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

EST Technology Co., Ltd Report No. ESTE-R1206019 Page 92 of 178



FCC ID: XJGDS0015

CH11
= Agilent Peak Search

#Atten 10 dB : Next Peak

1

e
‘.-U\c'll""‘hd || Ilr -,'I~1_r.1u“1lhl‘

. Next Pk Right

1
1 | il "-.'.

L

Next Pk Left

LA

Ao <
v hnly

e, Ao, ]

Min Search
Pk-Pk Search

Mkr 3 CF

More
1af2
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3 Agilent Marker
dBEpY #Atten 16 dB 159|egct ngkeg
Normal
Delta
I NN Doita Pair
.a,-.-.,.._.-1-.--».....-_,_;_.,.“1]4 byt o e i b S (Tracking Ref)
Ref A
Span Pair
Span Caenter
Off
More
1 of 2
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= Agilent Peak Search
» dBpVY #Atten 19 4B J Next Peak
Next Pk Right

Next Pk Left

2

i n P Fi
B o B e R Ll VYRS TR BT N

| PP PN
AL, PR ITONY, FU. 2 VAT i

Min Search
#JBH 0 955.7 ms (601 pts) e AT e

Mkr 5 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

3 Agilent Peak Search

» dBpY #Atten 10 dB ! ) .. Next Peak
Next Pk Right

Next Pk Left

1
s pr—

. P YT N kM b atre”
I T T e L P PR = Ll et et it

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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# Agilent | Peak Search

» dBpVY #Atten 19 4B : J Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2
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Test Mode: IEEE 802.11g TX

CH1
% Agilent Marker
dEpY #Atten 18 dB / 159|e;t ngkez
Normal
Delta
Fopepemp e = T T J'|_..‘—-a-.1-,>-4-.*-"""'-‘n_ Jerr-"J‘I. D e Ita P a i r
QI ST SR ST, P R EE R e LY S T T A P ( -I- rac |'< | n g R & F )
Fef A
Span Pair
Span Center
Off
More
1of 2

Copyright 2000-20805 Agilent Technologies

3% Agilent Peak Search

dBpY  #Atten 10 dB Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1 of 2
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% Agilent Peak Search
#ftten 16 dB ol Next Peak
Next Pk Right

Next Pk Left

1

e B . b b
""".-'*"U-d}-l)-'""'K""J"-.t\i‘-"*""l,v—."q-w" /"'""H_.ﬁ el e P F J'N-a'n_r._.-?l'""+N-'-'p.'a'*'""4'“'1'--}“'—'1-'-—.-.-- p',u‘_r-.*""'-'

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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- Agilent Peak Search

dBpY  #Atten 10 dB o ] '.'. Next Peak
Next Pk Right

Next Pk Left
1

5
L U B MR L R L
T R L R B . ey oy

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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4 Agilent | Peak Search

#ftten 16 dB 1Bt Next Peak

Next Pk Right

Next Pk Left

1

N4

|, AN YT FAFFST P FYSSSTN W 0V SPTUST SRRFEETIRN [TE e STRS SR NOFE T R | H i n S earc h

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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CH6
- Agilent Peak Search

#Atten 16 dB P Next Peak

Next Pk Right

Next Pk Left

1

Min Search

Pk-Pk Search
Amplitude
46.97 dBpl

Mkr 3 CF

More

1of 2

Copyright 2000-2005 Agilent Technologies

% Agilent Peak Search

#ftten 16 dB : | Next Peak
Next Pk Right

Next Pk Left

_ ._q"LHJ-'r-L'.u-.,.m'i.h.._ . [ Mgy
| TR o B I =t e e e e T g e N e P

Min Search
Pk-Pk Search
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More
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Peak Search
#ftten 16 dB o / Next Peak
Next Pk Right

Next Pk Left

1

Ity .-'l-+-.-1»'u'u.-.r-'--.a-.__.\-\.-"""-"'*'l'—‘r.-"“""'"""‘"w k""'"'1"""V'J“'f"r"'“"'"‘"""“J'-'s-'ﬂ*'-)uw-'-,ﬂ-.'-*' B e s i e |

Min Search
Pk-Pk Search
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More
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- Agilent Peak Search

dEpY #Atten 10 dB : .'. Next Peak
Next Pk Right

Next Pk Left

1
. e,
EPTTEEY. NP 5 L
-.."-d-_“_\-,-,an"n..i.-4-u_/.'u'i"u,._.__,l,,.,.,.'r'-.-.;..,_,n,_u.-'-.rJ.f--\.u._.,-.-._D.—n».n'..p,-.._.-.,a-r._..-u-l'i ol oot e

Min Search
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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CH11
- Agilent Marker
Pl sBeren 10 A { Select Marker
dEpY #ftten 10 dB ) >3 g
Normal
Delta
” I.-'"ﬂ"l"@_‘-’h\.‘ﬂﬁ—hﬁu\‘ 7 TR SIS Jr.’j: """'"u"r"'\"_"' i D e I t a P a I r
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1of 2
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% Agilent Peak Search

#ftten 16 dB : ] Next Peak
Next Pk Right

Next Pk Left

| | | L o T YT P TR adpa
ey i i - l . P - et W L PP Pl i S |
. _.-,__.ﬁl_.,.__._._.,,_._h,.-‘.u et L Rt L e e e ’ -

Min Search
Pk-Pk Search

Mkr 3 CF

More
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% Agilent Peak Search
#ftten 16 dB 4.34 B\ Next Peak
Next Pk Right

Next Pk Left

1
o lf'..;u.'.."g"'d-"“\#..-t
J-"'H“’.J_-'--\H.-‘..'r'm""l“'*t-.ut'bh' et 1 l

e g, Mgt T s o ot

Min Search
Pk-Pk Search

Mkr 3 CF

More
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Copyright 2000-20805 Agilent Technologies

- Agilent Peak Search

dEpY #Atten 10 dB : 81 ; '.'. Next Peak
Next Pk Right

Next Pk Left

1
I - ru i 'P".-
.__‘J.-"rl-l""?;'"‘“WJ\,.-I-\.-”'-.JI"._._-'-“""L-Li v g

Min Search
Pk-Pk Search

Mkr 3 CF

More
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| Peak Search

#ftten 16 dB 1Bt Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Test Mode: IEEE 802. 11n HT20 TX

CH1
3% Agilent Display
6 dBpV  #Atten 16 dB : : Full Screen
Display Line
86.20 dEpY
n Off
----1-'-'‘''-f.-~''-.--.--'4-''.1-'--a'.-*'|-'-‘‘‘-''‘‘‘-'''""'‘'‘-‘'‘'"''-''''''''l-_a'n-‘-u..--.-\a1----a.-‘-'.~|'-.'.av-“-.---'-"-"'h T leltsi

Active Fctn
Position»
Top

Title»

Preferences»
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- Agilent Display
B dBpV  #Atten 18 dB . ! Full Screen
Display Line
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On (Off
| — — "ir'--"l---_ d-."-'..-\-u,..w-.,.—4__14_‘..._,-”-\-..“. S S Limit S

Active Fctn
Position»
Top

Title»

Preferences»
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% Agilent Peak Search
#ftten 16 dB 24.84 dBpY Next Peak
Next Pk Right

Next Pk Left

1

e L 2 T PR N
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4 Agilent | Peak Search

#ftten 16 dB 47 / Next Peak
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CH6
- Agilent Peak Search
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Peak Search
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CH11
- Agilent Marker
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- Agilent Peak Search
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| Peak Search
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Test Mode: IEEE 802. 11n HT40TX

CH1
% Agilent Display
dBpV  #Atten 18 dB J Full Screen
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6. BAND EDGE COMPLIANCE TEST

6.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

6.2. Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.3. Test Result
Pass (The testing data was attached in the next pages.)
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FCC ID: XJGDS0015

6.4. Test Data
IEEE 802.11b

San Tuh Managemesnt Zone, Houjie Town,
Dongoguan City, Guangdong, Chins
Tel:+36-769-33051885
Fax:+86-769-830581878

EST Technology

Data: 687
Level (dBuvim)

File: Ditest data'2012'D'Desay.EMI (822}

Date: 2012-06-30 Time: 12:20:25
120

FiC PART 15 PEAK

60 FCC PART 14C AV

02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
3ite no. 3w Chatber Data no. : 657
Dis. / Ant. : 3m ANT 1-18G int. pol. HORIZONTLL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' rHumi:56%;FPress:101.52kPa
Engineer Tony
EUT BELU-RLY DISC PLAYER
Fower RC 1Z0V/60H=z
M/ D3-B20Z-R
Test Mode IEEE 802.11kh CH1 2412TX
Ant. Cabhle Amp Emmission
Fredq. Factor Loss Factor Reading Level Limits HMargin ERemark
[MH=z) [dE/m) [dE) (dE] [dBuV) (dBuv/m) [dBuV/m) (dE]
1 Z323.27 Z7.73 5.54 34.23 37.83 37.92 74.00 36.08 Peak
2 z400.00 27.61 5.62 34.18 37.88 37.93 74.00 36.07 Peak
3 Z2414.92 27,60 .64 34.15 90.54 90.93 74.00 -16.93 Peak

Emmi=z=sion Lewel= Antenha Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 2Z0dE below the cfficial
limit are not reported.
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Fan Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+586-769-83051588
Fax:+4+86-769-83051878

EST Technology

Data: 688
Level {dBuvim)

File: D:test data'2012'D'Desay.EMI {822)

Date: 2012-06-30 Time: 12:22:14
120

T 15¢C PEAK

60 FCC PART 15C AV

02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
3ite no. i dmw Chawber Data no. @ 6858
Li=. / int. o3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Temp:Z5.6' ;Hummi: 56% Press:101.52kPa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power AC 120W/60H=
M/ D3-BZ0Z-R
Test Mode IEEE S02.11kh CH1 Z412TX
Ant. Cabhle Lmp Emi=s=sion
Fredq. Factor Loss Factor Reading Level Limit=s HMargin FRemark
[MHz) {dE/m) [dE) [dE) (dEuV)] (dBuV/m) (dBuV/m) [dE)
2368.12 27.67 6.5 34.20 38.:22 38.27 74,00 35.73 Peak
2 2400.00 27.61 6.62 34.18 37.43 37.48 74,00 36.52 Peak
3 2413.36 27.60 6.64 34,15 9z2.72 9z.581 74,00 -185.81 Peak
Femarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss - Aop Factor + BEeading.

Z. The emission lewvels that are Z20dE below the official
limit are not reported.
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Fan Tun HManagement Zone,Houljie Towh,
e e Dongguan City, Guangdong, China
EST 1 t"ﬂhll(]l(lg_‘}' Tel:+86-769-83051888
Fax:+86-7659-83081378

Data; 693 File; Ixtest data'2012'D'Desay.EMI {822)
120 Level (dBuvim) Date: 2012-06-30 Time: 12:36:11
1
FCC PART 15C PEAK
G0
FCC PART 15C AV
WLWMW
02450 2460. 2470, 2480. 2490, 2500
Fraquency (MHz)
S3ite no. : 3w Charnber Data no. : 693
Dis. / Aint. : dm ANT 1-18G Ant. pol. : HORIZCOWNTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Temp:25.6' Huwi:56%;Pre=ss:101.52ZkPa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power : AC 120V/60H=z
M/ : DE-BZ0OZ-R
Test Mode : IEEE 802.11k CH11 Z2462TX
Ant. Cable Amp Emission
Fredq. Factor Lossz Factor Reading Level Limits Margin ERemark
[MH=z) {dE/m) (dE) (dE] {dBuv) (dBuW/m) (dBuVW/m) (dE]
1 2451.45 27.58 6.69 34.06 91.10 91.31 74.00 -17.31 Peak
2 2483.50 27.58 .71 34.03 37.51 37.77 74.00 36.23 Peak

Femark=: 1. Emis=sion Lewel= Antentha Faccor + Cable Loss - imp Factor + REeading.
Z. The emission lewvels that are 20dE below the official
limit are not reported.
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Zan Tun HManagement Zone,Houljie Town,
e rem Dongguan City, Guangdong, China
EST 1 ﬁChll(Jl(Jg_‘}' Tel:+86-769-83051888
Fax:+86-769-8308315878

Data; 694 File; Ixtest data'2012'D'Desay.EMI (822)
120 Lewvel (dBuW/imy) Date: 2012-06-30 Time: 12:38:18
1
FCC PART 15C PEAK
60
FCC PART 15C AV
2
e R I
02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
3ite no. : 3m Charber Data no. : 694
Dis. / Ant. : 3m MNT 1-18G Arnt. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : Temp:25.6' ;Humi:56%:Fress:101.52kPa
Engineer : Tony
EUT : BLU-RAY DISC PLAYER
Power : AT 120V/60H=
n/M : DE-BZO0Z-R
Test Mode : IEEE 802.11k CH11 2462TX
Ant., Cable Amp Emizssion
Fredq. Factor Lossz Factor Reading Lewvel Limits Margin ERemwark
[MH=z) [dE/m) [dE) [dE) (AEBuV) (dBuW/m) (dBuV/m) [dE)
Z2451.42 27.58 6.69 34.06 91.34 91.55 74.00 -17.55 Peak
2 Z24583.50 27.58 .71 34.03 36.67 36.93 74,00 37.07 Peak

Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 20dE below the official
limit are not reported.
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|EEE 802.11g

San Tun Managerment Zone, Houjie Town,
e Fea Dongguan City, Guanhgdong, China
EST iiChllUl'{Jg}' Tel:+86-769-83031555
Fax:+56-769-83051575

Data: 697 File: D:test data2012:D'Desay.EMI (822)
120 Level {dBu\/m}) Date: 2012-06-30 Time: 12:46:00
5
mm PEAK
60

FCC PART 15C AV

)

2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
3ite no. 1 3m Chamber Data no. @ 697
Dis. / Ant. odm AT 1-15% Ant. pol. : HORIZONTAL
Limwit : FCC PRRT 15C FELE
Enw. / Ins. : Temp:25.6' ;Huwi: 56%:Press:101. 52 kPa
Engineer i Tony
EUT : BELU-RAY DIZC FLAYER
Power : AC 120V/60H=
M/ : DE-B20Z-FE
Test Mode : IEEE 502.11g CH1 Z2412TX
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin EREemark
[MH=) [dB/#m) [dE) (B [dBuV) (dBuV/m) [(dBuV/m) [dB)
1 2347.55 Z27.70 .56 3S4.22 40.1%9 40.23 74.00 33.77 Peak
2z Z380.00 Z7.64 .62 34.19 35.54 35.61 74,00 35.39 Peak
3 2400.00 0 Z27.61 .62 34.13 46.86 45.91 74,00 27.09 Peak
4 2400.50 27.61 6.62 34.18 47.91 47 .96 74,00 Z26.04 Peak
5 Z2413.85 Z7.60 .64 34.15 &7.75 57.54 74.00 -13.54 Peak
Rewarks: 1. Ewission Lewvel= Antenna Factor + Cakble Loss - Awp Factor + Reading.

Z. The emwission lewels that are 20d4dB below the official
limit are not reported.
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San Tuh Managewent Zone,Houlie Town,
[ Dongouan City, cuangdong, China
EST 1 iiChll(Jl'iJgT Tel:+86-769-83081888

Fax:+56-769-33051873

Data: 698 File: D:test datai2012'D'Desay.ENI {822)
120 Level (dBuV/m} Date: 2012-06-30 Time: 12:48:54
3
T 150 PEAK
G0

FCC PART 15¢ AV

02300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Fite no. i 3m Chamber Data no. : 695
Dis. / Ant. To3m ANT 1-18G Ant, pol. : VERTICAL
Limit : FCC PART 15C FPEAE
Enwv. / Ins. : Temp:Z5.6' ;Huwi: 56%;Press:101.52kPa
Engineer : Tony
EUT : BELU-RAY DISC PLAYER
Power : AC 1Z20V/B0H=
n/M 1 DE-BZ0Z-R
Test Mode : IEEE 802.11g ©CH1 2412TX
Ant . Cabhle bLmp Fwission
Fredq. Factor Loss TFactor Reading Lewvel Limits Margin BRemark
[MHz) {dE/m) (dB) [dE) (dBul)  (dBuW/m) (dBuV/m) (dE)
1 2334.35 27.73 5.54 34.23 35.53 35.57 74.00 35.43 Feak
2 z400.00 27.61 5.62 34.18 45.95 47 .00 74.00 z7.00 Feak
3 z2414.15 27.60 5.64 34.15 91.04 91.13 74.00 -17.13 Feak

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The emisszion lewels that are 20dE below the official
limit are nhot reported.
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EST Technology

Jan Tun Management Zone,Houjie Towun,
Dongouan City, Guangdondg, China
Tel:+56-769-830813588
Fax:+86-769-83081878

Data: 703

Lewvel {dBuVin)

120

File: D:'test data'2012'D'Desay.EMI (822)
Date: 2012-06-30 Time: 13:04:17

FCC PART 150 PEAK
60
FCC PART 15C AV
q./\mm“hm"\r“‘mm
02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Fite no. 3m Chamber Data nhoa. ruk:
Dis. / Aknt. 3m AT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELAE
Env. / Ins. Temp:25.6' ;Humi: 56%;FPres=s:101.52kPa
Engineer Tony
EUT ELU-RAY DISC FPLAYER
Power AC 120V/60H=
M/ D3-BZ0Z-R
Test Mode IEEE 802.11g CH11 Z248ZTX
int. Cable Awp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Remark
[MH=z) [ dB/m) (B [dE] (dBuV)  (dBuW/m) (dBuW/m) [dB]
1 z464.95 Z7.58 6.69 34,06 88.83 g9.04 74.00 -15.04 Feak
2 2483.50 Z27.58 .71 34.03 36.47 36.73 74,00 3.2 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dE helow the official

limit are not reported.
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SJan Tun Managemwent Zone,Houjie Town,
Dongoguah Citvy, Guangdong, China
Tel:+56-769-5330815585
Fax:+56-769-533051575

EST Technology

Data: 704 File: D:test data'2012'D'Desay.ENMI {822)
120 Lewel (dBu\Vim) Date; 2012-06-30 Time: 13:07:52
1
LWFJL$MAWRQMJW FCC PART 15C PEAK
60
FCC PART 15C AW
.M\’*Hr\‘-’g
02450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
3ite no. : 3m Chamber Data no. 704
Di=s. / Ant. o3m ANT 1-15G Ant., pol. HORIZOMTAL
Limit FCC PART 15C PEAE
Enwv. / In=. Temp:25.6' ;Humi:56%:Press:101.52kPa
Engineer Tony
EUT ELU-RAY DI3C PLAYER
Power AT 1z20W/60H=
M/H D3-BZ0OZ-R
Test Mode IEEE 802.11g CH11 2462TX
int. Cshle Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin Eemwark
[MH=) (B m) [dB) [dE) (dBuW) (dBuV/m) (dBuV/m) [dE)

1 2461.20 27.58 6.69 34.06 &§85.19 §5.40 74.00 -14.40 Peak

2 24533 .50 27.58 .71 34.03 35.34 35.60 74.00 35.40 Peak

3 24536.585 27.58 6.71 34.03 39.19 39.45 74.00 34.55 Peak

Remarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are 20d4dE kbelow the ocfficial
limit sre not reported.
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IEEE 802.11n HT20

Fan Tun Management Zone,Houjie Towrn,
Dongouan City, Guangdondg, China
Tel:+56-769-83051555
Fax:+536-769-83051575

EST Technology

Data: 707 File: D:'test data'2012'D'Desay.EMI (822)
120 Level {(dBu\/im) Date: 2012-06-30 Time: 13:16:33
ART 15CIPEAK
60
FCC|PART 15\ AV
2%
1
02300 2326, 2352, 2378. 2404, 2430
Frequency (MHz)
3ite no. 1 3m Chamber Iata no. a7
Dis. / Ant. HECH i ANT 1-18G Ant., pol. VERTICAL
Limit FCZC FART 15C FPEAE
Enwv. / In=s. Temp:25.6' ;Huwi: 56%;Press:101.52kPa
Engineer Tony
EUT ELU-EAY DISC FPLAYER
Power LC 120V/60H=
M/ DI-BZ0Z-R
Test Mode IEEE 802.11n HTZ0O CH1 2412TX
Lnt. Cakble Amp Emizs=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Rewark
[MH=z) {dB/ 1) [dE) [dBE] (dBuV] (dBuV/m) (dBuV/m) [dB]

1 2334.97 27.73 .56 34,23 39.4f 39,52 74.00 34.45 Peak

2 2400.00 @ 27.61 6.62 34,18 49,05 49,10 74,00 Z24.90 Peak

3 2411.02 27.60 6.64 34,15 90.94 91.03 74.00 -17.03 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + EREeading.
Z. The ewission lewels that are 20dE below the official
limit are not reported.
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EST Technology

San Tun HManagemwent Zone, Houjie Town,

Dongguan City, Guangdong, China
Tel:+56-769-5305318588

Fax:+36-769-33031373

Data: 708

File: D:test data'2012'D'Desay.EMI (822}

0 Lewvel {dBuvim)

Date: 2012-06-30 Time: 13:19:41

3
ART 15C|PEAK
60
1 PART 15 AV
1
02300 2326, 2352, 2378. 2404, 2430
Frequency (MHz)
Fice no. 3t Chatber Data no. TOs
Dis. / Ant. Jm ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC FPART 15C FPEAE
Env. / Ins. Tewp:25.6' ;Humi: 56% ; Press:101.52kPa
Engineer Tony
EUT BLU-ELY DIZC PLAYER
Power AC 1z20V/e0H=
MM D3-E20Z-R
Test HMode IEEE 802.11n HTZ20O CH1 2412TX
hnt . Cable Amp Frwission
Fredq. Factor Loss Factor Feading Level Limits Margin Eemark
[MH=z) {dB/m) [dB) [dE) {dBuW) (dBuV/m) (dBuV/m) (dE)
1 Z340.32 Z7.70 6.56 34,22 40.50 40.54 74.00 33.46 Feak
2 2400.00 0 27.61 6.62 34,18 E£0.34 50.39 74.00 23.61 Peak
3 z410.11 z7.60 6.64 34,15 89.51 59.90 74.00 -15.90 Feak

Remarks: 1.

Einiz=zion Lewel= Antenha Factor + Cakle Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the cfficial

limit are not reported.
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San Tun Managerent Zone,Houjie Town,
[ Dongoguan City, Guangdong, China
EST 1 iiChllCJl(Jg}' Tel:+36-769-83081888
Fax:+86-769-533031375

Data: 713 File: D:test data'2012'D'Desay.EMI {822)
0 Level (dBuvimj) Date; 2012-06-30 Time: 13:40:58
1
FCC PART 15C PEAK
60
FCC PART 15C AV
02450 2460. 2470, 2480. 2490. 2500
Frequency (MHz)
SJite no. 1 3m Chamber Data no. @ 713
Di=s. / int. Io3m ANT 1-18G Ant., pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Temwp:25.6' ;Humi:56%:Press:101.52kPa
Engineer : Tonvy
EUT : BLU-RALY DI3C PLALYER
Power : AC 1Z0V/E0H=
M/N : DI-EBZ0Z-R
Test Mode : IEEE 8502.11n HTZ20 CH11 Z2462TX
Ant. Cakble  ALmp Emis=sion
Fredq. Factor Loss Factor RBeading Lewvel Limits Margin Femark
[MHz) [dE/m) [dE) [dB) (dBuV)] (dBuV/m) (dBuW/m) [dE)
1 2461.20 Z27.58 6.69 34,06 59.93 a0.14 74.00 -16.14 Peak
2 2483%.50 27.58 6.71 34.03 39.59 40.15 74.00 33.85 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The emwission lewvels that are Z20dE kelow the official
limit are not reported.
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3an Tun Management Zone,Houjie Towrn,
Dongguan City, Guangdong, Chins
Tel:+36-759-830515588
Fax:+86-7659-5830515878

EST Technology

Data: 714 File: D:test data'2012'D'Desay.EMI (822)
190 Level (dBuW//im) Date: 2012-06-30 Time: 13:43:07
1
FCC PART 15C PEAK
60
FCC PART 15C AV
02450 2460, 2470. 2480, 2490. 2500
Frequency (MHz)
Site no. 3 Chamber Data no. : 714
Dis. / &nt. 3m ANT 1-18G hnt. pol. VERTICAL
Limit FCC PART 15C PEAKE
Env. / Ins. Tewp:25.6' ;Huni:56%;Press:101. 52kPa
Engineer Tony
EUT BLU-RAY DIZSC PLAYER
Power AC 1Z0V/60Hz
M/ D3I-BEZ0Z-R
Test Mode IEEE 802Z.11n HTZ0 CH11 Z462TX
Ant. Cable Amp Emiz=zion
Fredq. Factor Loss Factor Reading Level Limits HMargin Remark
[MH=z) [dB/m) [dE) [dE) (dBuV) [(dBuV/m] [dBuV/m) [dE)
1 Z2463.70 27.58 6.659 34,06 89.44 89.65 74.00 -15.65 Peak
2 2483.50 27.58 6.71 34.03 39.89 39.95 74.00 34.05 Peak

Femarks: 1.

Emmission Lewvel=

hrntenna Factor + Cable Loss - Awp Factor + REeading.

2. The emission lewvels that are 20dB below the official
limit are not reported.
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IEEE 802.11n HT40

San Tun Management Zone,Houjie Town,
Dongguan City, Guangdong, China
Tel:+86-769-830313588
Fax:+86-769-83081878

EST Technology

Data: 717
0 Lewvel {(dBul/m)

File: D:'test data'2012'D'Desay.EMI {§22)
Date: 2012-06-30 Time: 13:55:24

FCC PART 15C PEAK

60 FCC PART 151 AV

2300 2330, 2360, 2390. 2420. 2450
Frequency (MHz)
SJite no. 1 3m Chamber Data no. @ 717
Dis. / Aint. o 3m ANT 1-18G int. pol. HORIZCONTALL

Limit

Env. / In=s.

FCC PART 15C PELK
Temp:25.6"' ;Humi:56%;Pres=:101.52kPa

Engineer Tony
EUT BELU-RLY DIZC PLAYER
Fower AC 120V/60H=z
M/N D3-BZ0Z2-R
Test HMode IEEE S0:z.11n HT40 CH1 24Z2TX
Ant. Cable Lwmp Emmission
Fredgq. Factor Loss Factor Reading Level Limit=s Margin ERemark
[MH=) [dB /) [dE) [dE) {dBuv)] (dBuW/m) (dBuV/m) [dB)
1 2344.10 Z27.70 6,56 34,22 39.20 39.24 74,00 34.76 Peak
z400.00 @ 27.61 .62 34.15 51.54 51.59 74 .00 22.41 Feak
3 2413.70 27,60 6.64 34,15 90,28 90,37 74.00 0 -16.37 Peak
Remarks: 1. Ewission Lewel= Antenha Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: XJGDS0015

San Tun Management Zone,Houjie Towh,
[ Dongoguan City, CGuangdong, China
EST 1 iiChll(Jl(J-tﬂ' Tel:+86-769-83081888
Fax:+86-769-83081878

Data: 718 File: D:test data2012'D'Desay.ENI {822)
120 Level (dBuWim} Date: 2012-06-30 Time: 13:57:29
FCC PART 15C PEAK
G0

FCC PART 15€ AV

0

2300 2330, 2360, 2390, 2420, 2450
Frequency (MHz)
F3ite no. ! 3m Chamber Data no. : 718
Dis. / Ant. rodm ANT 1-15G Ant., pol. : VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : Temp:25.6' JHumi: 56% Press:101.52kPa
Engineer : Tony
EUT : BELU-BAY DISC PLAYER
Power : AC 120V/60H=z
M/ : DE-BZ0Z-R
Test Mode : IEEE 802.11n HT40 CH1 2422TX
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=z) [ dE/m) (dE) (dE] (dBuV) (dBuV/m) (dBuV/m) (dE]
Z330.00 27.73 .54 34.23 41.71 41.75 74.00 32.25 Peak
2 z400.00 27.61 G.62 34,15 47.54 47,59 74.00 Z26.41 Peak
3 z411.30 27.60 .64 34,15 85.79 55.588 74.00 -14.58 Peak

FEemarks: 1. Emission Lewvel= Antenha Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewels that are 20dE below the official
limit are not reported.
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Zan Tun HManadgement Zone, Houjie Town,
e e Dongoguan City, Guangdonhdg, China
EST 1 ﬁChllCJlUg}' Tel:+56-769-83081588
Fax:+86-769-830815878

Data: 723 File: D:'test data'2012'D'Desay.EMI (822)
120 Level (dBuvin) Date: 2012-06-30 Time: 14:14:15
1
FCC PART 15C PEAK
60

FCC PART 15C AV

02430 2444. 2458. 2472, 2486. 2500
Frequency {(MHz)
Fite no. 3w Charnber Dats no. : 723
Dis. / Ant. T 3m MNT 1-18G Ant. pol. : WERTICLL
Limit : FCC PART 15C PELE
Env. / Ins. : Temp:25.6' rHumi:56%:Press:101.52kPa
Engineer : Tonvy
EUT : BLU-RAY DIZC PLAYER
Power : AC 1Z0V/60H=
M/ : DE-BZ0Z-R
Test Mode : IEEE B02Z.11n HT40 CH7? 2Z452TX
Ant . Cable  Amp Emission
Fredq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
[(MH=z) [dB/m) (dE) [dE) [dBuVl (dBuV/m) (dBuv/m) [dE)
1 z456.15 Z7.59 6.69 34.09 91.11 91.30 74.00 -17.30 Peak
2 24583.50 27.58 6.71 34.03 40.19 40.45 74.00 33.55 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss - Amp Factor + Reading.
Z. The emizsion lewvels that are 20d4dEF kbelow the official
limit are not reported.
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Fan Tun Management Zohe,Houjie Towun,
Dongguan City, Guangdohg, China
Tel:+56-759-83305313858
Fax:+56-769-53051575

EST Technology

Data: 724 File: D:test data2012'D'Desay.EMI {822)
120 Level (dBul/imy) Date: 2012-06-30 Time: 14:16:58
1
FCC PART 15C PEAK
G0
FCC PART 15C AV
M W
0 2430 2444, 2458, 2472, 2486, 2500
Frequency (MHz)
3ite no. i 3m Chamber DIata no. TZ24
Li=s. / Ant. T 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAE
Emwv. / In=s. Tewmp:25.6' tHumi: 56% ) Pres=:101.52kPa
Engineer Tony
EUT BLU-RAY DISC PLAYER
Power AC 1Z0V/60Hz
MM DE3-B20Z-F
Test Mode IEEE S0Z.11n HT40 CH7? 2452TE
int. Cable Amp Emission
Fredq. Factor Loss Factor FEeading Lewvel Limit=s Margin PRemark
[MH=z) {dE/m) [dB) (dE) (dEuV) (dBuV/m) {(dBuV/m) (dE)
1 2449.588 Z27.59 6.67 34.09 B85.72 858.89 74.00 -14.59 Feak
Z £2453.50 Z7.55 .71 34.03 40.29 40.55 74.00 33.45 Feak
3 2459.05 Z7.55 6.73 34.03 41.65 41.98 74.00 iZ2.04 Feak
Rewmarks: 1. Ewmission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

2. The emission lewvels that are 2Z0dE kelow the cfficial
limit are not reported.
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7. 6dB Bandwidth Test

7.1. Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB

7.3. Test Result

EUT: BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 10.111 >500
11b CH6 10.106 >500
CH11 10.057 >500
CH1 16.564 >500
11g CH6 16.541 >500
CH11 16.559 >500
CH1 17.743 >500
Ln CH6 17.702 >500
HT20
CH11 17.742 >500
CH1 36.440 >500
Hlleo CH4 36.464 >500
CH7 36.463 >500
Conclusion : PASS
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7.4. Test Data

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
- Agilent Marker

Ch Freq 2.412 GHz Trig Free 159'92‘“ ngkeg

Occupied Bandwidth

Normal

1Em #Atten 18 JB
Delta

Delta Pair
tTracking Ref)
Ref A

Span Pair

| Span Center

pied Bandwidth Occ BH % Pwr b Off
14.7339 MHz x dB : (I

Occu

More
1 of 2

Transmit Freq Error 7 :
% dB Bandwidth 18.111 MHz

Copyright 2800-2005 Agilent Technologies

Test CH6: 2437TMHz

% Agilent Trace
e
Ch Freq  2.437 GHz Trig Free , Trace
Occupied Bandwidth
Clear Write
1Bm #Atten 18 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr ; Blank
14.7155 MHz x dB 45 (I8
Transmit Freq Error  71.1 : 1"10;'3
¥ B Bandwidth 1 z 0

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

#  Agilent | Trace
Ch Freq 2.462 GHz : ) Tracg
Occupied Bandwidth C
Clear Hrite
1Em #Atten 18 JB
Max Hold
II'-'-'""."'[M‘-'ullhrF."|_4-'I-l—Ih‘“’”“""“‘"-—"c\ﬂ F&
P
Min Hold
View
o5 BH 100 kHz m ,_
Occupied Bandwidth Occ BH % Pur : Blank
14.7291 MHz x dB f'
Transmit Freq Error 5 - 1"'10]("3
¥ dB Bandwidth 1 z 0

Copyright 2800-2005 Agilent Technologies
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent Trace
Ch Freq 2.412 GHz : ) Tracg
Occupied Bandwidth I~
Clear Hrite
Bm #ftten 10 dB i
Max Hold
_)?_ T i
Min Hold
View
s BH 100 kHz n ,_ s
Occupied Bandwidth Oce BH % Pur 0 Blank
16.4500 MHz x dB -
Transmit Freq Error : 1|"10f|'g
¥ B Bandwidth ' 4 MHz 0

Copyright 2800-2005 Agilent Technologies

Test CH6: 2437MHz

% Agilent Trace
I
Ch Freq  2.437 GHz Trig Free , Trace
Occupied Bandwidth I
Clear Write
1Bm #Atten 18 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr ; Blank
16.4214 MHz % dB dB |\
Transmit Freq Error 2 . lr"lo;'g
% dB Bandwidth 16.541 MHz 0

Copyright 2000-2005 Agilent Technologies
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Test CH11: 2462MHz

# Agilent | Trace
Ch Freq 2.462 GHz . ) Tracg
Occupied Bandwidth C
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.44807 MHz x dB
Transmit Freq Error 1"10{2
¥ dB Bandwidth 1 MHz 0

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802. 11n HT20TX
Test CH1: 2412MHz

= Agilent Trace
e
Ch Freq 2.412 GHz Trig Free ) Tracg
Decupied Bandwidth
Clear Hrite
#Htten 10 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
17.6268 MHz X dB -
Transmit Freq Error  46.863 kHz 1"10{%
¥ dB Bandwidth 1 z 0

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

# Agilent Trace
Ch Freq 2.437 GHz Trig Free| ) Tracg
Occupied Bandridth 1 =
Clear HWrite
#Atten 10 dB B
Max Hold
Min Hold
View
Hz
Occupied Bandwidth Blank
17.6264 MHz .
Transmit Freq Error  ° & kHz 1r'h:JFre2
% dB Bandwidth {Hz 0

Copyright 20080-2005 Agilent Technologies
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Test CH11: 2462MHz

3 Agllent | Trace
Ch Freq 2.462 GHz ) Tracg
Dccupied Bandwidth
Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
17.6377 MHz K dB
Transmit Freq Error ! 4 kHz 1"10{%
% JdB Bandwidth z o

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802. 11n HT40TX
Test CH1: 2422MHz

= Agilent Trace
e
Ch Freq 2.422 GHz Trig Free ) Tracg
Occupied Bandwidth R
Clear Hrite
dBm #Atten 18 dB
Max Hold
3 ?____,,,_n.,_-..-.,,_,_._._.-—_n-a”.-1—.-;-—.a-,,-A_.';rr-,i,—.-n_--,._|IIII.LII.-._-_.-'.-.-.l'.-__.-|-__.-,..-.-..-.h-.,.,r.-.,_,_,‘_'_‘_.-._._._..,_,_,.‘_.Q
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
35.9079 MHz x dB -
Transmit Freq Error  31.513 kHz 1Hc)icrg
% B Bandwidth z o

Copyright 2000-2005 Agilent Technologies

Test CH4: 2437TMHz

% Agilent Trace
Ch Freq 2.437 GHz Trig Free| ) Tracg
Occupied Bandridth 1 1N
Clear HWrite
dBm #Atten 18 dB B
Max Hold
s lg,,_,ﬂ_,.h,_,_.,,__,_._____.,‘ﬁ_._..,._,..,__‘_.,"..__.,_...,__,IIIllII,,,...-.,...,h_.,.,h_.........___H._.,.._k._\r.,__.._.,_,*_.,, : -
' Min Hold
View
Hz
Occupied Bandwidth Blank
35.9074 MHz el -
Transmit Freq Error A kHz 1r'b::i[rte'2
% dB Bandwidth 1 MHz 0

Copyright 20080-2005 Agilent Technologies
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Test CH7: 2452MHz

# Agilent | Trace
Ch Freq 2.452 GHz 1 ; Tracg
Occupied Bandwidth C
Clear Hrite
dEm #Atten 18 dB
Max Hold
> Q__r-v‘-l-'l—-.......-_-,_—.-I'Prr'-"r-.-,‘ni.-‘-"—.l-"".vfﬂi—"r—'v__'l I...-x...—--.-.-.q--'-_.n-.-.-—.-__._—_-v-—.\.-_-.,_._-,,.-_-.,.,..-»,.__9 <
|f UI "l.
e ol gy Min Hold
View
Occupied Bandwidth Occ BH % Pur 9 Blank
35.9535 MHz % dB
Transmit Freq Error z 1H0fr§
% dB Banduidth 0

Copyright 2000-2005 Agilent Technologies
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8. OUTPUT POWER TEST

8.1. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.2. Test Procedure
The transmitter output (antenna port) was connected to the spectrum analyzer.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.3. Test Result

EUT:BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Test site: 3m Chamber Tested by: Tony Tang
Pass
Test Mode CH Peak output Power Limit
(dBm) (dBm)
CH1 13.22 30
11b CHG6 12.66 30
CH11 11.94 30
CH1 15.32 30
11g CHG6 15.06 30
CH11 14.58 30
11n CH1 15.11 30
HT20 CH®6 14.81 30
CH11 14.44 30
1n CH1 13.12 30
HT40 CH4 12.85 30
CH7 12.38 30
Conclusion : PASS

EST Technology Co., Ltd
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8.4. Test Data
Test Mode: IEEE 802. 11b

CH1
= Agilent Freg/Channel
Mkrl 2.411125 GHz
Sg;fo dBm Atten 30 dB 13.22 dBm Center Freq
2.41200000 GHz
Log
10
4B/ Start Freq
2.38700000 GHz
Stop Freq
2.43700000 GHz
CF Step
5.00000000 MHz
Auo  Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
CHGo
= Agilent I Freg/Channel

Ref 20 dBm
Peak

Log

10

daB/

Atten 30 dB

Mkrl 2.438875 GHz
12.66 dBm

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
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CH11

== Agilent
Ref 20 dBm Atten 30 dB
Peak

Log

10

dB/

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Freg/Channel
Mkrl 2.461125 GHz
11.94 dBm Center Freq
2.46200000 GHz
Start Freq

2.43700000 GHz

Stop Freq
2.48700000 GHz

ol Auto

CF Step
5.00000000 MHz

Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 50 MHz
Sweep 4 ms (401 pts)

EST Technology Co., Ltd

EST,
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Page 149 of 178



FCC ID: XJGDS0015

Test Mode: IEEE 802. 11g

CH1
> Agllent Freg/Channel
Mkrl 2.410875 GHz
Eg;lfo dBm Atten 30 dB 15.32 dBm Center Freq
2.41200000 GHz
Log
10
dB/ Start Freq
2.38700000 GHz
Stop Freq
2.43700000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
CHG6
> Agllent |Freq/ChanneI
Mkrl 2.435875 GHz
Eg;lfo dBm Atten 30 dB 15.06 dBm Center Freq
2.43700000 GHz
Log
10
dB/ Start Freq
2.41200000 GHz
Stop Freq
2.46200000 GHz
CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
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CH11

== Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Mkrl 2.460750 GHz
14.58 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43700000 GHz

Stop Freq
2.48700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST,

EST Technology Co., Ltd
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Test Mode: IEEE 802. 11n HT20

CH1
> Agllent Freg/Channel
Mkrl 2.410750 GHz
IFDE;a;EO dBm Atten 30 dB 15.11 dBm Center Freq
/-—‘Q\/w 2.41200000 GHz
Log 1
10
dB/ Start Freq
2.38700000 GHz
Stop Freq
2.43700000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
CHG6
> Agllent |Freq/ChanneI

Ref 20 dBm
Peak

Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

Atten 30 dB

AT

#VBW 3 MHz

Mkrl 2.436000 GHz
14.81 dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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CH11

== Agilent
Ref 20 dBm Atten 30 dB
Peak

Log

10

dB/

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Freg/Channel
Mkrl 2.461125 GHz
14.44 dBm Center Freq
2.46200000 GHz
Start Freq

2.43700000 GHz

Stop Freq
2.48700000 GHz

Auto

CF Step
5.00000000 MHz

Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 50 MHz
Sweep 4 ms (401 pts)

EST Technology Co., Ltd
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Test Mode: IEEE 802. 11n HT40

CH1
=- Agilent

Ref 20 dBm
Peak

Log

10

dB/

Atten 30 dB

Mkrl 2.430250 GHz
13.12dBm

Freg/Channel

Center Freq
2.42200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.44700000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

CH4

Signal Track
On Off
Center 2.422 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)
o (I | Freg/Channel

Ref 20 dBm
Peak

Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

Atten 30 dB

1

#VBW 3 MHz

Mkrl 2.430500 GHz
12.85dBm

Span 50 MHz
Sweep 4 ms (401 pts)

Center Freq
2.43700000 GHz

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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CH7

== Agilent
Ref 20 dBm Atten 30 dB
Peak

Log

10

dB/

Center 2.452 GHz
#Res BW 1 MHz

#VBW 3 MHz

Freg/Channel
Mkrl 2.460250 GHz
12.38 dBm Center Freq
2.45200000 GHz
Start Freq

2.42700000 GHz

Stop Freq
2.47700000 GHz

Auto

CF Step
5.00000000 MHz

Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 50 MHz
Sweep 4 ms (401 pts)

EST Technology Co., Ltd
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9. POWER SPECTRAL DENSITY TEST

9.1. Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.2. Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Follow the test procedure as described in ANSI C.63.4 to measure out each test modes and
chain’s power density with 3KHz.
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9.3. Test Result
EUT:BLU-RAY DISC PLAYER
M/N:DS-B202-R
Test date:2012-05-20 Test site: 3m Chamber Tested by: Tony Tang
Pass
Power density Limit
Test Mode CH (dBM/3KHz ) (dBmM/3KH?2)
CH1 -17.71 8
11b CH6 -17.12 8
CH11 -17.36 8
CH1 -16.88 8
119 CH6 -16.42 8
CH11 -16.52 8
11n CH1 -14.02 8
HT20 CHG6 -13.36 8
CH11 -13.76 8
CH1 -15.65 8
11n
HT40 CH4 -15.47 8
CH7 -16.14 8
Conclusion : PASS
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9.4. Test Data

Test Mode: IEEE 802.11b TX
- Agilent Peak Search

dBm #fAtten 10 dB ) 3 Next Peak

Next Pk Right

Next Pk Left

Marker
2.412784000 GHz

Min Search

Lefv =17.71 dBm

GHz
Pk-Pk Search

Amplitude
-17.71 dBm

Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search

dBm #Atten 10 4B ) . Next Peak
Next Pk Right

Next Pk Left
Marker
2.437784900 GHz
-17.12 dBm

Min Search

#Sueen 1 W pi-Pk Search
Amplituda
-17 B

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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# Agilent
Mkrl 2.462
#Htten 18 dE

Marker
2.462774900 GHz

Lot =17.36 dBm

i GHz
#\EH 10 kHz

| Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1of 2

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802.11g TX
- Agilent Peak Search
Mkrl 2.415 250 1 GHz
dBm #Atten 10 dB ) 11l Next Peak

Next Pk Right
o Next Pk Left
Marker
2.415250100 GHz Hin Search

-16.88 d
" Pk-Pk Search
Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search

dBm #Atten 10 4B - Next Peak

Next Pk Right

v Next Pk Left
Marker

2.440250600 GHz i Searah

-16.42 dBm

! GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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- Agilent

4Bm #Atten 18 dB

Marker
2.465259000 GHz

-16.52 dBm

| Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

EST Technology Co., Ltd
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Test Mode: IEEE 802.11n HT20 TX
- Agilent Peak Search

dBm #Atten 10 4B 3 Next Peak

Next Pk Right
Next Pk Left
Marker
2.418706900 GHz .
: Min Search
Lefv -14.02 d
. WUEH 10 Sweep 1 IS b\ Pk Search
-14.82 dBm
Mkr 5 CF
More
1 of 2
- Agilent Peak Search
dBm #Atten 16 dB 3 . Next Peak
Next Pk Right
Next Pk Left
Marker
2.439252600 GHz .
. Min Search
-13.36 dBm
266 7 GHz 300 k=
#WEH 14 o 10 M FPk-Pk Search
Mkr » CF
More
1 of 2

Copyright 2080-2005 Agilent Technologies
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% Agilent | Peak Search

AEm #Atten 10 4B 1 Next Peak

Next Pk Right
Next Pk Left
Marker
2.468719300 GHz Min Search

-13.76 dBm

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Test Mode: IEEE 802. 11n HT40 TX
- Agilent Peak Search

B #Atten 16 dB 3 Next Peak

Next Pk Right
Next Pk Left

Marker
2.429903300 GHz Hin Search

-1565 d
" Pk-Pk Search
Mkr 3 CF

More
1af 2

Copyright 2000-2005 Agilent Technologies

- Agilent Peak Search

dBm #Atten 10 4B ) - Next Peak

Next Pk Right
Next Pk Left

Marker
2.444904800 GHz Min Search

-15.47 dBm

! GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.0 dBi.
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11. TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
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connected to the spectrum analyzer
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12.PHOTOS OF EUT

EST Technology Co., Ltd

External Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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